
folder for Icomplete ordinance 

ORDINANCE NO. 571 

AN ORDINANCE ADOPTING AN UPDATED AND AMENDED CITY OF 
WILSONVILLE WASTEWATER FACILITY PLAN AND REPEALING ORDINANCE 
447. 

WHEREAS, the City currently has a Wastewater Facility Plan that was adopted by 

Ordinance 447 on August 7, 1995; and 

WHEREAS, ORS 197.175 requires cities to prepare, adopt, and implement 

Comprehensive Plans consistent with statewide planning goals adopted by the Land 

Conservation and Development Commission; and 

WHEREAS, ORS 197.712 (2)e requires cities to develop and adopt a public facilities 

plan for areas within an Urban Growth Boundary containing a population greater than 2,500 

persons and shall include rough cost estimates for projects needed to provide sewer, water, and 
[...]
Specific Site Planning Criteria for Unit Processes................ 
SiteLayout Options................................................................. 
Preferred Site Layout............................................................... 

6-1 
6-1 
6-5 
6-7 

6-12 

Chapter 7— Recommended Plan 

Introduction................................................................................................ ........................... 71 
RecommendedFacilities...................................................................................................... 7-1  
ProjectPhasing.................................................................................................................... 7-13  
BiosolidsHauling Policy.................................................................................................... 7-18  
Implementation................................................................................................................... 7-19  

Appendices 

Appendix A. Land Use Assumptions 

Appendix B Design Criteria for Existing WWTP 

Appendix C ENVision Model Output 

Appendix D Outfall Inspection Report 

Appendix E NPDES Permit 

Table of Contents 	 Wsonville Wastewater Facibty Plan 

November 4, 2002 	 Pa9e II 



DRAFT 

Executive Summary 

Introduction 
Wilsonville's wastewater treatment plant provides treatment for sanitary sewage and 
infiltration/inflow from connected homes, businesses, and industries in the city. The last 
Facility Plan for the plant was prepared in 1995, with capital improvements implemented in 
1998. Since then, the City's vision of future growth has changed, as has the regulatory 
environment. The City has undertaken this Facility Plan to re-evaluate future flow and 
wasteload projections, analyze current and anticipated future regulations, evaluate the adequacy 
of existing plant treatment processes to meet future demands, and develop a phased capital 
improvement program that will allow the plant to continue to meet the City's needs through 
ultimate build-out. 

Overview of the Recommended Plan. 
The recommended plan includes a combination of treatment technologies that are new to 
Wilsonville and expansion of existing technologies. The most notable new technologies are 
membrane bioreactors (MBRs) to reduce the footprint of the secondary treatment process 
(allowing expansion within a limited area), Fuzzy Filters for filtration of secondary effluent, 
anaerobic digestion for solids stabilization, and dewatering of digested solids to remove excess 
water. Anaerobic digestion offers savings in both capital cost and space required, and 
dewatering is necessary to provide adequate onsite storage of digested biosolids. Both of these 
processes are commonly used in wastewater treatment. MBRs and Fuzzy Filters are relatively 
new to the wastewater industry and should be pilot tested prior to implementation to verify 
operation. 

To meet permit compliance and capacity requirements, a three-phased expansion program is 
recommended. This program allows the City to provide the necessary improvements at the 
plant without creating an overly complex construction management program. 

• Phase 1— Immediate Needs. These improvements address the most urgent process 
deficiencies and should be operational by Winter 2004 in order to address process 
deficiencies at the plant. These immediate needs include: 

• Increasing the headworks capacity and enclosing the headworks 

• Modifying primary sludge piping 

• Adding a lime silo and step feed enhancements for secondary treatment 

• Adding dewatering, and providing improved effluent filtration to ensure 
adequate solids removal in the dewatering centrate 

• Phase 2— Neat-Term Needs. Near-term needs are improvements that address additional 
process deficiencies to reach an average dry weather capacity of 4 mgd influent flow, 8,700 
lb/day influent BOD, and 8,600 lb/day influent TSS. These improvements are needed by 
2010, and include improvements to all plant processes that were not addressed in Phase 1. 

• Phase 2— Long-term Needs. Long-term needs are improvements required to meet an 
average dry weather capacity of 7 mgd influent flow and 14,900 lb/day influent BOD and 

Execitive Summary 	 HR 	Wdsonville Wastewater Faaldy Plan 
November 4, 2002 	 Page ES-i 



DRAFT 

TSS. Depending on whether ultimate flow and loading is closer to the high or low 
projection, this phase of expansion should be operational by 2020 - 2030. 

Planning Projections 
Future flow and wasteload projections are a function of anticipated growth characteristics in 
Wilsonville's service area. These characteristics will drive future treatment plant needs. 

Wastewater Flow Projections 

Projecting future flows requires analysis of both the increase in baseline sanitary flow and the 
increase in peak flow. 

Baseline Sanitaty Flow 

Baseline sanitary flow (average dry weather flow - ADWF) is that portion of the treatment plant 
influent flow produced by residential occupants, businesses, and industries in the service area. 
Baseline sanitary flow is a function of two factors: 

• Projected residential, commercial, and industrial growth, and 

• The volume of wastewater produced by various customer classes (residential, commercial, 
industrial, etc.) 

Two sets of projections were developed to guide facility planning. High flow projections were 
based on the City's 2001 Cotipix6eiir:i'eP/ati, augmented with information from the City regarding 
specific developments. Unit flow factors from the recent Co//e/x',i J)'s/est Mzc1er P/air were used 

to assess influent flows to the treatment plant. Because these estimates were developed for 
collection system planning, they reflect conservative assumptions. A low flow projection was 
also developed based on unit flow factors closer to current values. 

These two sets of projections are shown in Figure ES-I. Flows are projected to increase from 
the current average dry weather flow of 2 mgd to between 4.4 mgd and 7 mgd at ultimate 
buildout in year 2035. 

8 

7 	 High Flow Projection 

6 

-05 
E 	

low Flow Projection 
4 

0 

0 

2000 	2005 	2010 	2015 	2020 	2025 	2030 	2035 

Year 

Figure ES-I. ProjecledAverage Dry Weather Flow 

Executive Summary 	 Fi) 	 IMIsonvifle Wastewater Faaitty Plan 

November 4, 2002 	 Page ES-2 



DRAFT 

Alternatives and site plans were developed based on the high projections to ensure that the plant 
could accommodate the infrastructure required to treat the high flows. Near-term 
implementation was based on the low flow projections. 

Peak Flow 

Many components of the wastewater treatment plant are designed to treat flows and loads 
greater than those seen under average dry weather conditions. Flow peaking factors (ratio of 
a given flow to the average dry weather flow for the corresponding year) were evaluated by 
examining historical data, using a statistical procedure developed by the Oregon Department 
of Environmental Quality (DEQ), and by examining inflow and infiltration (1/I) based on 
the total service area. 

Future peaking factors were calculated as the average of the historical peaking factors (which 
were very close to the values calculated using the DEQ methodology) and the area-based 
peaking factors. Peaking factors and friture flow projections are shown in Tables ES-I and ES-
2. 

Table ES-f. High Flow Projectiofis for the Wi/sony/he IVastewater Treatment P/an! 

Peaking 
Factor 2000 2005 2010 2015 2020 2025 2030 2035 

Dry Weather 

Average Day 1.00 2.02 2.73 3.45 t.16 4.88 5.59 3.31 7.02 

Maximum Month 1.07 2.15 2.91 3.68 4.44 5.20 5.96 P.72 7.48 

Maximum Week 1.13 2.29 309 3.90 4.71 5.52 6.33 7.14 7.94 

Maximum Day 1.32 2.67 3.61 4.56 5.50 3.45 1.39 5.34 9.28 

Wet Weather 

Average Day 1.20 2.42 3.27 V.13 1.98 5.84 6.69 7.55 8.40 

MaximumMonth 1.38 2.79 3.78 4.77 5.76 3.74 /.73 3.72 9.71 

MaximumWeek 1.63 3.30 4.47 5.63 3.80 7.97 9.13 10.30 11.47 

Maximum Day 1.98 4.00 5.41 6.83 3.24 3.66 11.07 12.49 13.90 

Peak Hour r.95 P.96 3.07 10.17 2.28 14.39 16.49 18.60 20.71 

-j 

- 	 Executive Summary 	 MlsonvilIe Wastewater Faaiity Ptan 
November 4,2002 	 Page ES-3 

j 

j 



Table ES-2. Low Flow Projections for the WI/sonvile Wastewater Treatment Plant 

Peaking 
Factor 2000 2005 2010 2015 2020 2025 2030 2035 

)ry Weather  

Average Day 1.00 2.02 2.36 2.69 3.03 3.37 3.71 .04 4.38 

Maximum Month 1.07 Z.15 2.51 P.87 3.23 3.59 3.95 t.31 4.67 

Maximum Week 1.13 2.29 2.67 1.04 3.43 3.81 4.20 t.57 4.96 

Maximum Day 1.32 2.67 3.12 3.56 1.01 4.46 4.90 5.34 5.79 

Vet Weather  

Average Day 1.20 142 2,82 3.22 3.63 1.03 .44 L83 5.24 

Maximum Month 1.38 2.79 3.26 3.72 4.19 1.66 .13 5.59 3.06 

Maximum Week 1.63 3.30 3.85 .39 4.95 5.50 .06 3.60 '.15 

Maximum Day 1.98 4.00 1.67 .33 6.00 3.67 .35 3.00 8.67 

Peak Hour 2.95 .96 1.96 .94 .94 .94 10.94 11 1.92 12.92 

Wasteload Projections 

Future influent biochemical oxygen demand (BOD), total suspended solids (TSS), ammonia-
nitrogen, and phosphorus loadings were calculated using the following average concentrations 
based on recent influent characteristics 1 : 

BOD: 	248 mg/L 

TSS: 	254 mg/L 

• NH3-N: 24 mg/L 

• TotaiP: 7.3mg/L 

Although influent concentration data for ammonia-nitrogen and total phosphorus was limited, 
the values recorded at Wilsonville are similar to textbook values for typical municipal 
wastewater. BOD and TSS concentrations closely match those used in the previous Facility 
Plan. 

Wasteload peaking factors were evaluated using influent data from plant Daily Monitoring 
Reports (DMRs), and compared with peaking factors from other cities. Peaking factors based 
on Wilsonville's historical data are generally within the range of peaking factors experienced at 
other plants in the region. Therefore, peakingfactors based on historical data were used for 
future planning. 

Existing Facilities 
The Wilsonville facility was constructed in the early 1970s as a Smith and Loveless package 
plant. The plant was upgraded through a series of expansions in the 1980s and 1990s. Today, 
Wilsonville's plant provides primary and secondary treatment, effluent sand filtration, ultraviolet 
(IJV) disinfection, and aerobic digestion. Liquid biosolids are land-applied to various agricultural 
sites in the area for beneficial reuse. The overall performance of the treatment plant, as well as 

'Data since 1998 was used in the Facility Plan evaluation. 

Executive Summary 	 Fi) 	Wilsonville Wastewater Facility Plan 

November 4, 2002 	 Page ES-4 



the capacity and condition of key equipment and processes, was evaluated to determine the 

adequacy of the existing facility to meet fciture needs. 

Capacity Evaluation 

The plant currently has a capacity to treat 7,500 lb/day of influent BOD and TSS (without 

nitrification), with a peak stated hydraulic capacity of 8 mgd. Actual hydraulic capacity is limited 

to 2.8 mgd on an average basis mgd (based on primary clarifier capacity) and 4 mgd on a peak 

basis (based on influent screening capacity). A steady-state mass balance model was developed 

for major process units. Average and maximum-month flows were modeled during wet and dry 

seasons. Table ES-3 shows the current capacity of the major unit processes. 

Table ES-3. Estimated Current process CapacIty for Unit Processes, mgd 

Unit Process Design Basis Firm Capacity Total Capacity Comments 

Based on operating experience with fine drum screen. Backup bar 
Headworks Peak Hour Flow 4 mgd 4 rngd screen is capable of passing 8 mgd but cannot be used for normal 

duty service due to impacts on solids processing and disposal. 

Based on conventional design criteria of 1,000 gpd/sf under 
Primary ilaximum Month Row 2.8 mgd Max Month; 2.8 mgd Max Month; 6.9 maximum month conditions and 2,500 gpdlsf under peak hour 
Clarification 1  'eak Hour Flow 6.9 mgd Peak Hour mgd Peak Hour conditions; firm capacity based on one clarifier in service, providing 

capacity for 50% of total design flow. 

Aaximu m Week 2.600 lb/day Primary 5,200 lb/day Primary 
Based on conventional design criteria of a maximum diurnal peak 

ctivated Sludge 
)xygen Demand 2  Effluent BOO Effluent BOD 

oxygen uptake rate of 50 mg/L/hr, firm capacity based on one 
aeration basin in service. 

Secondary Total Suspended Solids 
96,400 lb/day TSS 
(equivalent to 2.2 mgd, 

192,900 lb/day TSS 
(equivalent to 2.2 mgd, 

Based on conventional design criteria of 25 lb/day/sf solids loading 

Clarification .oading 50% RAS, 3,500 mg/L 50% RAS, 3,500 1fl9& 
under maximum month conditions and 40 lb/day/sf under peak hour 

MLSS MLSS 
conditions; firm capacity based on one clarifier in service. 

Filtration 
verage Day Flow 2.3 mgd Average Day 3.4 mgd Average Day 

Based on conventional design criteria of 2 gpm/sf under average 
day conditions and 4 gpmlsf under peak hour conditions; firm 

Peak Hour Flow 4.6 mgd Peak Hour 6.8 mgd Peak Hour 
capacity based on two filters in service. 

LJV Disinfection Peak Hour Flow 8 mgd 8 mgd Based on stated design criteria 

Gravity Belt Maximum Week 267 gpm (equivalent tc 534 gpm (equivalent to Based on stated design criteria and 40 hour/week operation; firm 
[hickenirig Primary and WAS Flow 4.5 mgd MWWWF) 7.7 mgd MWWWF) capacity based on one GBT in service 

erobic Maximum Month Solids 6,500 gpd (equivalent 12,900 gpd (equivalent 
Based on conventional design criteria of 40-day detention time at a 
temperature of 20CC or greater under maximum month conditions; 

Digestion Loading to 1.7 rngd MMWWF) to3.4 mgd MMWW 
irm capacity based on one digester in service. 

Biosolids Maximum Month 1,400 gpd (equivalent 1,700 gpd (equivalent to Based on design criteria of 240 days' storage; firm capacity based 
Storage Digested Sludge Flow to 0.4 mgd MMWWF) 0.5 mgd MMWWF) on four tanks in service. 

Total capacity based on operation of both primary clarifiers, which is currently not possible due to limitations in primary sludge piping. 
Driven by primary effluent BOD 

A spreadsheet hydraulic model was also created to develop a hydraulic profile of the plant from 

the raw sewage influent through the outfall. A range of flows was evaluated to determine the 

flow at which process control of each unit process is impaired (i.e., submerging a weir or 

exceeding allowable submergence on a Parshall flume), and the flow at which basins, channels, 

Executive Summary 	 Wilsonviile Wastewater Facility Plan 
November 4, 2002 	 Page ES-5 



DRAFT 

or other structures are flooded. Table ES-3 shows the influent flows at which control elements 
are submerged and structures are overtopped at key process locations. 

It is important to understand that the "Maximum Process Flows" shown in Table ES-4 are not 
operating flows, but theoretical maximum flows at which point key hydraulic elements are 
submerged. 

Table ES-4. Estimated Capacity of Hydraulic Elements, mgd 

Flow Control ElementlStructure Maximum Process Flow, mgd Maximum Overtopping Flow, mgd 

Fine screen 9.4 9.4 

Primary Clariers 16.1 17.2 

Aeration Basins 17.5 18.1 

Secondary Clarillers 16.2 17.2 

Sand Filters 9.9 9.9 

UV Disinfection Channel 16.2 17.5 

Treatment Performance 

Since 1998, with the exception of one period of process upset in May and June of 1998, the 
plant has not violated permit limits for carbonaceous BOD (CBOD) 2  or TSS. CBOD and TSS 

concentrations are often in the range of I to 3 mg/, and are typically below 5 mg/L. Although 
the plant is not required to remove ammonia nitrogen (nitrify), effluent concentrations were 
consistently below 2 mg/L during the summer permit seasons of the years evaluated. Effluent 
total phosphorus is also low during the summer (under 5 mg/L). 

Although the plant did not exceed the monthly median permit limit for H. Co// during the period 
examined, there have been several exceedences of the single sample permit limit of 406 CFUs 
per 100 mL. Plant staff feel that this is due to programming problems with the UV system and 
not the capacity or effectiveness of the UV system itself. 

Regulatory Review 
The Wilsonville facility discharges most of its effluent to the Willamette River. Some of the 
treated effluent is also used for nonpotable process needs onsite. Liquid biosolids are applied to 
local agricultural land as a soil amendment. Regulatory requirements dictating the level of 
treatment provided at the plant are based on current regulations and current permit 
requirements, as well as anticipated future requirements. 

Water Quality Regulations and Requirements 

The Clean Water Act and the Endangered Species Act are the key pieces of federal legislation 
governing the water quality requirements for effluent discharged to the Willamette River. The 
City's NPDES permit, issued under the Clean Water Act, currently regulates the City's effluent 

CBOD, TSS, H. Ca/i; pH, copper, cadmium, temperature, and chlorine residual. With the 
possible exception of the metals, which City is attempting to have decreased or eliminated 
through a separate effort, these limits are anticipated to remain in effect. For CBOD and TSS, 

2 Plant influent is monitored for BOD, however permit compliance is based on effluent concentration of CBOD, 
which is the carbonaceous component of BOD (excluding oxygen demand associated with oxidizing ammonia 
to nitrate) 

Executive Summary 	 fi) 	 wilsonvme Wastewater Facility Plan 
November 4, 2002 	 Page ES-6 



which are mass-based limits, this means that effluent concentrations must decrease (and 
treatment performance therefore improve) as flows to the treatment plant increase. 

While DEQ has not indicated that future Wilsonville permits will include an ammonia-nitrogen 
limit, other dischargers on the Willamette do have ammonia limits in their NPDES permits. 
Furthermore, changes in the characteristics of the influent sewage brought on by the change in 
potable water supply could impact the City's ability to nitrify during the summer, possibly 
leading DEQ to conclude that Wilsonville has a "reasonable potential" to exceed toxicity 
standards for ammonia. Therefore, future facilities should be designed to allow for nitrification, 
and adequate space reserved to achieve a fully nitrified effluent. There is no indication that a 
total nitrogen or phosphorus limit will be imposed in the future, however future improvements 
should not preclude implementation of denitriflcation and phosphorus removal. 

A Mixing Zone Study conducted in conjunction with this Facility Plan shows that the City does 
not currently cause a measurable increase in stream temperature when the ambient temperature 
in the river is over 68°F. A measurable increase is predicted under conditions when the River 
temperature is low, however this increase should not impair the biological integrity of threatened 
and endangered species (steelhead and chinook salmon). A temperature total maximum daily 
load (T'MDL) for the Middle Willamette River is currently under development which could 
impact Wilsonville's discharge. The alternatives analysis considers addition of an outfall diffuser 
to mitigate for temperature discharges from the wastewater treatment plant should this be 
required in the future. 

Table ES-S summarizes the anticipated effluent concentrations for the Wilsonville facility at 
current (2001) flow rates, and at projected 2020 and ultimate build-out flow rates under the high 
flow projection. If flow rates are lower than the high projection, effluent requirements will be 
less stringent than in Table ES-S. 

Executive Summary 	 Wdsonvifle Wastewater Facility Plan 
November 4, 2002 	 Page ES-7 



DRAFT 

Table ES-5. Projected Effluent Quality Requirements 

Summer Permit Season (May 1 - October 31)  

Year 2001 Year 2020 Ultimate Build-out 

Monthly Weekly Daily Monthly Weekly Daily Monthly Weekly Daily 

CBOD5, mg/L 2  10 15 NA 4.4 6.1 NA 3.0 4.2 NA 

TSS, mg/1.2  10 15 NA 4.4 6.1 NA 3.0 4.2 NA 

Tol P, mgIL -No Limit - - No Limit - - No Limit--- 

NH3-N, mg/L - No Limit ------ ------- No Limit-- - No Limit 

E. Coli,#I100 mL 126 NA 406 126 NA 406 126 NA 406 

Chlorine Residual, mg/L 0.0 0,0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 

Dissolved Oxygen, mg/L - No Limit --- - No Limit- - No Limit 

PH 6.0 to 9,0 6.0 to 9.0 6.0 to 9.0 

Copper, mg/L 0.013 NA 0.017 0.013 NA 0.017 0.013 NA 0.017 

Cadmium, mgIL 0.00042 NA 0.00065 0.00042 NA 	1 0.00065 0.00042 	T NA 	1 0.00065 

Other Requirements 85% removal of BOD5 and TSS 

Winter Permit Season (November 1 - April31)  

Year 2001 Year 2020 Ultimate Build-out 

Monthly Weekly Daily Monthly Weekly Daily Monthly Weekly Daily 

CBODs, mg/L 2  30 45 NA 10 13 NA 6.9 6.8 NA 

TSS, mg/L2  30 45 NA 10 13 NA 6.9 8.8 NA 

Total P, mg/I.. No Limit ------- - No Limit --- - No Limit 

NH3-N, mg/L - No Limit ---- - No Limit ------ - No Limit 

E. Coli, #/100 mL 126 NA 406 126 NA 406 126 NA 406 

Chlorine Residual, mg/L 0.0 0.0 0.0 0.0 0.0 0,0 0.0 0.0 0.0 

Dissolved Oxygen, mg/L - No Limit -- --No Limit-- - No Limit -- 

pH  6.0to9.0 6,0to9,0 6.0to9.0 

Copper, mg/L 0.013 NA 0.017 0.013 NA 0.017 0.013 NA 0.017 

Cadmium, mg/L 0.00042 NA 0.00065 0.00042 NA 0.00065 0.00042 NA 0.00065 

Other Requirements 85% removal of BOD5 and TSS 

ExecuUve Summary  hDR  Wilsonville Wastewater Facilih' Plan 
Page ES-8 

November 4, 2002  



Biosolids Regulations and Requirements 

Biosolids treatment and reuse is governed by 40 CFR part 503, which are broad-based 
regulations addressing general requirements, pollutant limits, management practices, operational 
standards, monitoring frequency and record-keeping requirements, reporting practices, and 
pathogen and vector attraction requirements for treatment and disposal of all municipal 
wastewater sludges. The pathogen and vector attraction reduction requirements directly impact 
the type and quality of treatment provided at the treatment plant. Wilsonville's aerobic digesters 
provide adequate detention time and volatile solids destruction to produce Class B biosolids. 

Class B biosolids require the City to follow site restrictions that have limited the number of land 
application sites available, particularly during the wet winter season. In the last few years, the 
number of acres permitted for biosolids application by the City has dwindled and constrained 
plant operations. There is some indication that DEQ may cease to approve winter application 
sites in the future. 

EPA and DEQ recognize a higher level of treatment that further reduces pathogen content, 
resulting in a product called Class A biosolids. Because of the additional treatment provided, 
land application of Class A biosolids is not subject to the same site restrictions as Class B land 
application. Treatment processes such as composting, lime stabilization, thermophilic aerobic 
digestion, and prepasteurization are recognized to produce Class A biosolids. 

Reuse Regulations and Requirements 

Water quality requirements for reuse are defined in the Oregon Reuse Rules. DEQ classifies 
reclaimed water into four categories: Level I through Level IV. Level IV treatment requirements 
are the most stringent, allowing reclaimed water to be used on areas open to general public 
contact (except during the irrigation cycle). Level IV treatment requires chemical coagulation, 
which is currently not provided at the plant. Offsite reuse would also require maintaining a 
chlorine residual, which cannot currently be provided. 

Alternatives Analysis 
A wide range of alternatives was considered for expanding the Wilsonville facility to meet future 
capacity and effluent quality requirements. Alternatives were identified and developed through a 
staged process that included the following steps: 

• Develop evaluation criteria 

• Brainstorm alternatives 

• Screen alternatives 

• Detailed analysis of alternatives 

• Evaluation of alternatives. 

Table ES-6 below shows the alternatives and features identified during two brainstorming 
sessions with City staff. Those alternatives that are crossed out were eliminated during the initial 

j screening because they were not feasible or compatible with the City's long-term goals. The 
remaining alternatives received detailed evaluation, and were compared with each other and 
rated based on evaluation criteria developed jointly with the City. 

Executive Summary 	 Wilsonville Wastewater Facility Plan 
November 4, 2002 	 Page ES-9 



Table ES-6. Wilsonville Facility Alternatives 

process Area Aiternatives Features 

Headworks • Additional 1 mm internally-fed fine screens; no • Endose headworks 

separate grit removal • Add mechanized gates at the splitter box 

Address problem with grit buildup prior to the fine 
screen 

Primary • Retrofit existing tanks to serve only as primary • Address piping modifications required at primary 

Treatment clarifiers; add new circular primary clarifiers darifier no. 2 

• Maintain existing clarifiers in current • New danfiers will have stainless steel 

configuration and add new circular primary mechanisms 

danfiers 

• 
• 

Add high rate sedimentation 

No primary clarifiors  

Secondary • Expand nitrifying activated sludge • Examine step feed to increase basin capacity 

Treatment • Membrane bioreactor (MBR) • Compartmentalize basins for improved 

• Biological aerated filter (BAF) redundancy 

• Sequoncing batth reactor (SBR) • Address alkalinity drop in new drinking water 
source 

• Address problems with anoxic manhole (air 
entrainment, scum recyding) 

• Identify additional volume required for 
implementation of full biological nutrient removal 
(BNR) 

• Optimize selector size 

• Address operational issues: foam trap at entrance 
to basin, algae on secondary clariflers, need for 
level sensors 

Effluent • Improved sand filters • Investigate chemical addition requirements for 

Filtration • Fuzzy litters 	rouse only reuse 

• Fuzzy filters - entire plant flow 

• Ballasted sedimentation (Actiflc)) 

• No fitters (with MBR option)  

Disinfection • Medium pressure UV 

• Low pressure UV 

• Sodium hypochlorite/ bisulfite 

• Peracaetic acid  

Outfall • Add second outfall • Add diffuser to existing outfall 

• Provide detention for peak flows 

• Pump through existing outfall  

Thickening • Continue use of gravity belt thickeners  

Solids • Class B digestion and hauling to Eastern Oregon • Need to determine when anaerobic digestion 

Processing • In vessel composting 
becomes more cost-effective 

.—time etabilization 
• Need to investigate the potential markets for 

Class B vs. Class A biosolids 
.—I4cat treatment • Need to add level sensors to digesters 
• Pasteurization • Need to add dewatering and dewatered cake • Autothemial thermophiic aerobic digestion storage 

(ATAD) 

• Drying 

Class B digestion/land 	on application 	poplar 

Executive Summary 	 Fi) 	 \MISOnViIIe Wastewater Fadfity Plan 

November 4, 2002 	 PageES-lO 



DRAFT 

Alternatives were developed for two projected flow and loading conditions: an interim 
expansion to provide capacity for 4 mgd ADWF (8,700 lb/day BOD and 8,600 lb/day TSS) 
projected to occur in approximately year 2015, and an ultimate expansion for build-out flows of 
7 mgd ADWF (14,900 lb/day BOD and TSS)S The ultimate build-out case provided for along-
term economic and non-economic comparison, and identified ultimate facility requirements and 
space needs. 

Reuse Program 

The City has initiated an effluent reuse program as documented in a plan submitted to DEQ in 
May 2000. In the Plan, the City outlined its plans to implement a two-phase reuse program to 
provide Level IV reuse water for irrigation of Boones Ferry Park and Memorial Park, sewer jet 
rodding, and storm sewer catch basin cleaning. DEQ approval of the plan was conditional 
based on adding chemical coagulation and maintaining a I mg/L chlorine residual. These 
conditions have not been met, and therefore the program has not been implemented. 

In addition to providing a community benefit, the Facility Plan examined two other reasons that 
the City may choose to implement reuse: 

Reduce hydraulic loading to the outfall during the winter peak flow season 

Reduce contaminant loading to the river during the summer permit season 

Meeting these goals requires the City to divert 3 to 5 mgd of flow, respectively, to beneficial 
reuse demands at ultimate build-out. This is equivalent to over 2,100 acres of turf irrigation 
required to divert 5 mgd of flow during the summer, or 3 mgd of indus trial demand required to 
divert flow during the winter. 

Implementing a reuse program for irrigation of limited public facilities does not impact the level 
of treatment required for discharge to the Willamette, and does not significantly affect the 
hydraulic capacity required at the plant. Because the plant does not use chlorine, complying with 
DEQ requirements for a Level IV reuse system requires constructing a chemical additional 
process solely, to serve the reuse program. Therefore, the City has elected to not pursue Level 
IV reuse at this time. 

Site Master Planning 
In addition to providing adequate treatment for future needs, it is imperative that the treatment 
plant facilities fit on the existing plant site in a manner that optimizes plant operations and is 
acceptable to the surrounding community. Site layouts were evaluated based on the general site 
planning criteria described below: 

• Setback and Height Rcstnctions. Minimum setback distances are 30 ft at the front and 

rear and 10 ft on the sides as measured from the property lines, with a maximum structure 
height of 35 ft. 

• Significant Resource Overlay Zone and Bicycle Path. The southwest corner of the 
plant includes a Significant Resource Overlay Zone (SROZ), which is a designated natural 
resource area. Construction in this area would be difficult to permit, and should be avoided 
if at all possible. There is also a relatively new bike path located on the City's property in the 
southwest corner of the plant. 

Execulive Summary 	 Wilsonville Wastewater Faality Plan 
November 4, 2002 	 Page ES-Il 



• Hydraulics. Energy efficiency is a priority for the City; site plans should allow the City to 

continue to rely on gravity flow through the plant to the extent possible. 

• Topography. Steep slopes exist on most of the plant's boundaries. These slopes may 
prohibit construction, or at a minimum make construction difficult and costly. 

• Geotechnical Issues. Groundwater at the plant site is high, and previous construction 
projects have required extensive dewatering. Large boulders have also been encountered in 
previous excavations, and previous geotechnical investigations revealed the presence of 
debris such as large pieces of concrete, reinforcing steel, and other debris. 

• Proximity to Existing Structures. Some of the proposed structures will be constructed 

below grade and involve a significant amount of excavation. Due to the small area available 
for construction, sheet piling and shoring will be required to protect existing structures. Of 
particular concern are dewatering and the problem of driving sheet piling in areas known to 
contain large boulders. 

• Aesthetics. Portions of the treatment plant are visible to nearby residents and to traffic on 
nearby Interstate 5. Blending of the wastewater facilities into the surroundings will be an 
important consideration for future construction. 

• Potential Odor Impacts. Solids handling and processing facilities and the headworks will 
have the potential to generate the most odors at the plant These facilities will be enclosed 
and foul air treated, however they should also be located away from residential houses to the 
extent possible. 

• Lighting Impacts. The off-site lighting impacts should be minimized. 

• Noise Impacts. Enclosing noisy equipment in structures will minimize noise impacts. 

• Access and Operational Convenience. Access and parking for biosolids hauling trucks, 

vactor trucks, chemical delivery trucks, and maintenance vehicles is crucial for plant 
operations. Roads and access ways with adequate turning clearance must be provided 
through the plant. 

• Construction Phasing/Sequencing. Continued operation of existing treatment facilities 
during the construction of new facilities is required to meet the City's permit. 

Based on these and other process-specific criteria described in Chapter 6, two layouts were 
developed showing the recommended processes from the alternatives evaluation. While both of 
the alternatives meet the site planning criteria, Alternative 2, shown in figure ES-2, is the 
preferred alternative. This alternative has more favorable hydraulics and allows easier access for 
biosolids hauling trucks. Construction sequencing is also slightly simplified with Alternative 2. 

Recommended Plan 
The Recommended Plan identifies those improvements needed immediately to meet short-term 
capacity and process control needs, and also provides a long-term plan for ultimate expansion of 
the plant. Figure ES-3 shows a simplified flow chart for the proposed liquid stream treatment, 
and Figure ES-4 shows a similar flow chart for solids treatment. Each of these figures is color 
coded to indicate when new or modified facilities must be implemented. 

I-iIR 	Wrlsonvile Executive Summary 	 Page ES-12 
Novemb 4,2002 



2' 
ci 

1< 
 (\\ ;\L,y::, 

\ 

-, 

C4t7 2 

04 

/ 	,......... 
1/ ...... . G' zow. 

/ 	... .. 

APMX 

3'rjiIIIHllw 	&Iwi 
XXXJ ,i ifi 1 N. - 

\ 	\JUiIIIII\ ,' 

,.1/ - 

---.---. 

AE'7 ORASIN 2 

11 

'N 
-t 

EQgr. 
r.. 

. 
PUMP'. 

H 

N 

N'  
N" 

N 

\, 	
.... 	

/ 

- 

KEY 
II )  

\ \, 

7, EXIS11NG FACIUTIES 

EXPANSION TO 4 MCD 

II 	I 	I 	I EXPANSION TO 7 MCD 

SCALE: 1 -50 

N' 	",, 	'. 	', 	 ""- '-. 	j"\ • 	 ' 	/ , ,' 	 Ii / 	P 	 , 	:1 

/ Il
1 	

'7 	Ii 

/ 

JiP 	 FIGURE ES2 
HDRE..flng.Inc. 	 PROPOSED SITE PLANNING ALTERNATIVE 2 



DRAFT 

FiR 	 vonviewastewater Fay Pan 
Paga E844 

Executtve Sunanary 
Noventar42O2 



DRAFT 

Anaerobic Digesters 	 Dewatering 

Gravity B elt 
Thickeners 

Secondary. 
Sbidge 

P : 

Pasteurization 
(optional) 
F — — 

I 
--J 

Polymer, 	 Priniary 
Sludge 

Centrate(Filtrate to.4.. 
I Screenings 	Recycle Manhole 

Washing and 
Headworks Compacting 
Building Units 

Storage/Equalization 

Legend 

Facility Existing 

Expansion to4 mgd 	Screenings to Landfill 

M.  nxpanson tO .1 rngu Lan4 Application Cake Storage 

ct 	
tog 

City of Wilsonville 
Wastewater Treatment Facilities Plan. 

Solids. Trealment Schematic at Buildout 
Figure ES.4 

I-D 	 3OUO Wotwater FaciIy Plan 
Executivosunray 	 Pgo ES-15 
Nm42 



DRAFT 

The recommended plan also provides flexibility to incorporate future process changes. Space is 
allocated to add prepasteurization to produce Class A biosolids, and the secondary treatment 
process can be operated to achieve biological phosphorus removal should these approaches 
prove necessary or cost-effective. 

Unit Process Needs 
The following sections describe recommended facilities for each unit process. 

Hea dworks 

The long-term recommendation for the headworks is to provide an enclosed structure for odor 
control, continuing the current practice of fine screening followed by screenings 
washing/compaction. Initially, a new influent flow split structure will need to be constructed to 
direct flow to either the existing screen or a new 10 mgd rotary drum screen. A redundant 
screenings washing and compaction unit will also be added. Ultimately, the existing bar screen 
will need to be replaced with a 10 mgd rotary drum screen, giving the plant three rotary drum 
screens. 

Primary,  Treatment 

Additional primary clarifier capacity is a critical need at the plant due to the lack of firm primary 
treatment capacity. Expansion of the primary treatment facilities will consist of demolishing the 
existing aerobic digesters and using the structures for primary clarification only. Retrofitting the 
two existing structures to serve as primary clarifier only will provide adequate capacity until at 
least 2020. Ultimately, a third primary clarifier will be constructed for ultimate build-out. 

Currently, only one primary clarifier is used due to limitations in primary sludge piping. 
Modifying the primary sludge piping to provide more flexibility will delay the need for 
retrofitting the primary clarifiers. 

Secondary Treatment 

Continuation of the current activated sludge technology will present challenges to site planning 
in the future. The recommended secondary treatment process involves converting a portion of 
the aeration basins to MBRs in order to minimize footprint and maintain flexibility for future 
implementation of denitrilTication or biological phosphorus removal. The initial expansion can 
be achieved by adding a third conventional activated sludge basin and third secondary clarifier. 
Ultimately two of the activated sludge basins will be converted to MBR basins. One activated 
sludge basin and secondary clarifier will continue to operate in the conventional mode, and will 
be used to buffer peak flows to the MBR basins. 

Additional short-term improvements are needed. These include: 

• Addition of a lime silo and lime feed system to support complete nitrification 

• Enhancements to the existing basins to provide step feed capabilities for process stability 
and to provide a small increase in capacity 

• MBR pilot testing to confirm design parameters for modifications of the activated sludge 
basins 

Executrve Summary 	 \Mlsonvdle Wastewater Facility Plan 

November 4, 2002 	 Page ES-16 



Effluent Filtra don 

The recommended plan includes pilot testing Fuzzy Filters to replace the existing mono-media 
sand effluent filters. Following pilot testing to confirm filter performance and design criteria, a 
new structure will be constructed to house the initial expansion of fuzzy filters as well as 
pumping facilities for filtration. Additional filter modules will be added to serve ultimate build-
out needs. Chemical feed facilities will also be added for coagulation. 

Disinfection 

Medium pressure UV disinfection will continue to be used at the plant. A second UV 
disinfection channel will be constructed, followed by improvements to the existing channel to 
replace the Parshall flume with magnetic flow measurement and increase the capacity of the 
channel to over 10 mgd. This change allows flow to be split evenly to the two disinfection 
channels under all conditions, but requires the addition of flow measurement upstream of 
disinfection. 

Effluent Discha rge 

The recommended plan for effluent discharge involves continued use of the existing outfall to 
the Willamette River. No additional outfall capacity is required initially, or through ultimate 
build-out if peak flows remain under 16 mgd. If additional capacity is required in the future, the 
City should evaluate options available to upsize the existing outfall. These options should be 
weighed against future regulatory and permitting issues associated with construction of a second 
outfall. The existing outfall could also be retrofitted with a diffuser in the future to provide 
additional dilution if necessary to meet water quality requirements. 

Sludge Thickening 

The recommended plan for sludge thickening involves continued use of the existing gravity belt 
thickeners for waste activated sludge (WAS) thickening and continued thickening of primary 
sludge in the primary clarifiers. No improvements are required through ultimate build-out 

Solids Stabilization 

The recommended plan includes constructing new anaerobic digesters and associated control 
features for solids stabilization. Initial construction is triggered by the primary clarifier 
construction, and will include two anaerobic digesters, one digested sludge storage tank, and 
associated systems. A third anaerobic digester will be required for ultimate build-out. 

Solids Dewatering and Storage 

To provide adequate sludge storage onsite, the City must dewater digested biosolids. The choice 
of dewatering technology will be postponed until after pilot testing of a rotary press, centrifuge, 
and belt filter press. At a minimum, two new pieces of dewatering equipment will be required 
initially in order to meet maximum month conditions with one unit out of service. The 
dewatering equipment and support facilities will be housed in a new building, which will also 
contain storage for equalization of dewatering centrate. Dewatering is a critical need and should 
be implemented as soon as possible. 

A new dewatered cake storage building with loadout facilities and odor control will also be 
constructed. The building can be phased to provide half of the required volume in an initial 
expansion, with the second half added to serve ultimate build-out. Construction of the storage 
building can be deferred by providing a small amount of temporary storage onsite, however it 

Executive Summary 
November 4,2002 

HR Wilsonville Wastewater FaciTiLy Plan 
Page ES-17 



DRAFT 

will be imperative that the City have a reliable program for hauling and land applying cake 
sludge. 

Phasing and Implementation 
To address critical capacity and performance issues while maintaining manageable construction 
projects, recommended improvements are divided into three implementation phases. Table ES-
7 identifies the specific improvements included in each phase. 

Table ES-7. Elements of Implementation Phases 

Phase I 

• Biosolids Management Plan • 	Headworks Expansion 

• Detailed Plant Odor Analysis • 	Biosolids Dewatenng 

• Evaluation of Willamette River TMDL • 	Filtration Expansion 

• MBR Pilot Study • 	Lime Feed System 

• Dewatering Pilot Study • 	Step Feed Improvements 

• Filtration Pilot Study • 	Primary Sludge Piping Improvements 

• Phase 1 Predesign • 	Temporary Dewatered Sludge Storage 

Phase 2 

• Primary Treatment Improvements • 	New Anaerobic Digestion Facilities 

• Secondary Treatment Expansion • 	Liquid Biosolids Storage Tank 

• Disinfection Expansion • 	Permanent Dewatered Sludge Storage 

Phase 3 

• Headworks Expansion • 	Filtration Expansion 

• New Primary Clarifier • 	New Anaerobic Digester 

• Secondary Treatment Conversion to MBR • 	Dewatering and Cake Storage Expansion 

Figure ES-S shows the schedule for implementation of improvements. This schedule is based 
on the low flow projections shown in Figure ES-i. The Phase 3 expansion will be needed 10-20 
years following completion of Phase 2, depending on whether flows more closely match the high 
or low projections.. 

Executive Summary 	 Fi) 	 Wilsonville Wastewater Facility Plan 

November 4,2002 	 Page ES-18 



DRAFT 

F,'ure ES-S. Schedule for impleinenfa f/on of Phase I and Phase 2 Expansion 

2002 2003 1 2004 1 2005 2006 1 2007 1 2008 2009 1 2010 2011 2012 
12341234123412341234123412341234123412341234 

FacUlty Planning/Approval I I I 
Phase 1 Engineering Studies I I 
Phase 1 Predesign I I I 
Phase 1 - Immediate Needs 

Design I I 
Bid/Award I 
Construction I I I I 

Phase 2 - Near-term needs 
Predesign I I 
Design I I I I 
Bid/Award 
Construction I I I 11111 

Executive Summary 	 Wilsonville Wastewater Facility Plan 

November 4, 2002 	 Page ES-19 



Project Costs 
The projected project costs for the Phase 1, 2, and 3 expansions are presented in Table ES-8. 
Biosolids dewatermg costs are based on installation of belt filter presses; actual costs will depend 
on the type of technology selected. The costs include contingency for miscellaneous costs not 
itemized, mobilization and bonds, contractor overhead and profit, and engineering, legal, and 
administrative costs. Costs are presented in 2002 dollars and reflect costs as if all facilities were 
built today. Actual bonding needs will require consideration of inflation impacts and financing 

costs. 

Table ES-8. Estimated present worth costs for plant expansions (Costs in $1,000s). 
[...]
Chapter 2- Planning Prcectons 	 IDR 	\tlsonvil1e Wastewater Faci1y Plan 

November 4, 2002 	 Page2-16 



I .  

Table 24. comparison of BOD and ISS Peaking Factors 

BOD Load Peaking Factors 

WilsonviHe - 
Histoncal 

Wilsonville- 
1995 FP 

Tiyon Creek - 
Portland 

Durham - 
Tigard 

Rock Creek - 
Hilisboro 

ADW 1.00 1.00 1.00 1.00 1.00 

MMDW 1.13 1.17 1.12 1.30 1.14 

MWDW 1.39 1.58 1.50 1.33 

MDDW 1.52 2.32 1.90 1.70 

AWW 1.09 1.17 1.00 1.00 1.00 

MMWW 1.22 1.45 1.17 1.30 1.14 

MWWVV 1.56 1.42 1.80 1.33 

MDWW 2.13 2.16 2.60 1.90 

TSS Load Peaking Factors 

Wilsonville - 
Historical 

Wilsonville- 
1995 FP 

Tryon Creek- 
Portland 

Durham - 
Tigard 

Rock Creek- 
HiHsboro 

ADW 1.00 1.00 1.00 1.00 1.00 

MMDW 1.17 1.05 1.18 1.30 1.12 

MWDW 1.45 1.73 1.60 1.50 

MDDW 1.78 2.86 2.40 2.60 

AWW 1.03 1.08 0.99 1.00 1.00 

MMWW 1.17 1.14 1.27 1.40 1.30 

MWIMN 1.31 1.90 1.60 1.60 

MDWW 1.68 3.53 2.40 2.30 

Table 2-9 shows that peaking factors based on Wilsonville's historical data are generally within the 
range of peaking factors experienced at other plants in the region. Wilsonville's maximum day dry 
weather BOD and TSS peaking factors, as well as the peak wet weather factors, are slightly lower 
than those of other agencies, however there is no reason to expect future peak loadings to be 
significantly higher than current peak loadings. Therefore, peaking factors based on historical data 
were used for future planning. 

Because of the limited data on influent ammonia and total phosphorus, it is not possible to develop 
load peaking factors based on historical data. Peaking factors for these constituents will be based on 
the average of the BOD and TSS peaking factors. 

Final Planning Projections 
Table 2-10 shows the projected flows and loading to the Wilsonville treatment plant under the high 
flow scenario. Table 2-11 shows similar information under the low flow scenario. 

Chapter 2- Planning Projections 	 Wilsonville Wastewater Facility Plan 
November 4, 2002 	 Page 2-17 



DRAFT 

Table 2-19. Flow and Loading Projections for the IVI/sonvile Waslewater Treatnient Plant (HIgh 
Flow) 

Year Condition Flow, myd BOO, Ibid1  TSS, Ibid NH3, Ibid 	TP, Ibid 

2000 Dry Season  

Ave. Day 2.02 	4,517 4279 404 	123 

Max Mo. 2.16 4,721 5,007 464 	141 

Max Week 2.28 5,807 6,205 574 175 

Max Day 2.67 6,351 7,617 668 203 

Wet Season  

Ave. Day 2.42 1,554 4,407 427 130 

Max Mo. 2.81 5,097 5,007 483 147 

Max Week 3.31 6,518 5,606 579 176 

Max Day 4.02 8,899 7,189 770 234 

Peak Hour 5.96  

2005 Dry Season  

Ave. Day 2.73 5,986 5,783 546 166 

Max Mo. 2.92 6,381 6,766 627 191 

Max Week 3.08 7,849 8,386 776 236 

Max Day 3.60 8,583 10,294 902 274 

Net Season  

Ave. Day 3.28 6,155 5,957 578 176 

Max Mo. 3.79 6,889 6,766 653 199 

Max Week 4.48 8,809 7,576 783 238 

Max Day 5.43 12,027 9,716 1,041 317 

Peak Hour 8.05  

2010 Dry Season  

Ave. Day 3.45 7,475 7,308 691 210 

Max Mo. 3.69 8,063 8,551 792 241 

Max Week 3.90 9,919 10,597 980 298 

Max Day 4.55 10,846 13,009 1,140 347 

IVet Season  

Ave. Day 4.14 1,778 7,528 730 222 

Max Mo. 4.80 1,706 8,551 825 251 

Max Week 5.66 11,132 9,574 989 301 

Max Day 6.87 15,199 12,278 1,316 100 

Peak Hour 10.18  

2015 DrySeason  

Ave. Day 4.16 8,943 8,812 833 253 

Max Mo. 4.45 9,723 10,310 955 291 

Max Week 4.70 11,960 12,778 1,182 359 

Max Day 15.49 13,078 15,686 1,375 18 

Chapter 2-Planning Projections 	 Wilsonville Wastewater Faallty Plan 

November 4, 2002 	 Page 2-18 



DRAFT 

Net Season 

Ave. Day 4.99 9,379 9,077 880 268 

Max Mo. 5.78 10,497 10,310 995 303 

Max Week 6.82 13,423 11,544 1,193 363 

Max Day 8.28 18,327 14,805 1,587 483 

Peak Hour 12.27 

2020 Dry Season 

Ave. Day 4.88 10,432 10,338 977 297 

MaxMo. 5.22 11,406 12,095 1,121 341 

Max Week 5.51 14,030 14,990 1,386 422 

Max Day 6.44 15,342 18,401 1,613 491 

Wet Season 

Ave. Day 5.86 11,002 10,648 1,032 314 

Max Mo. 6.78 12,314 12,095 1,167 355 

Max Week 8.00 15,746 13,542 1,399 426 

Max Day 9.71 21,499 17,367 1,861 566 

Peak Hour 14.40 

2025 Dry Season 

Ave. Day 5.59 11,901 11,842 1 1 119 340 

Max Mo. 5.98 13,065 13,855 1,284 390 

Max Week 6.32 16,071 17,170 1,588 483 

Max Day 7.38 17,574 21,078 1,848 562 

Vet Season 

Ave. Day 6.71 12,602 12,197 11,183 360 

Max Mo, 7.77 14,106 13,855 1,336 407 

Max Week 9.17 18,037 15,513 1,603 488 

Max Day 11.12 24,627 19,894 2,132 648 

Peak Hour 16.49 

2030 Dry Season 

Ave. Day 6.31 13,390 13,367 1,263 384 

Max Mo. 6.75 14,748 15,639 1,449 441 

Max Week 7.13 18,141 19,382 1,793 545 

Max Day 8.33 19,838 23,793 2,086 634 

Net Season 

Ave. Day 7.57 14226 13,768 1,335 406 

Max Mo. 8.77 15,922 15,639 1,509 459 

Max Week 10.35 20,360 17,511 1,810 550 

Max Day 12.56 27,799 22,456 2,407 132 

Peak Hour 18.61 

2035 Dry Season 

Ave. Day 7.02 14,859 14,871 1,405 427 

Chapt 2- Planning Projections 	 IDR 	Wilsonville Wastewater Fadlity Plan 
November 4, 2002 	 Page 2-19 



DRAFT 

Max Mo. 7.51 16407 17399 1,612 490 

Max Week 7.93 20,182 21,563 1,994 607 

Max Day 9.27 12,070 26,470 2,320 706 

Wet Season  

Ave. Day 8.42 15,826 15,317 1,485 452 

Max Mo. 9.76 17,714 17,399 1,678 510 

Max Week 11.51 22,651 19,481 2,013 612 

Max Day 13.97 30,927 24,983 2,677 814 

Table 2- 1/ F/ow ano' Loading Projedions for the Wilsonvile JVastewater Treatment Plant (Low 
Flow) 

Year Condition Flow, mgd BOD, Ibid' TSS Ibid NH3, Ibid TP, Ibid 

2000 Dry Season  

Ave. Day 2.02 4,517 4,279 404 123 

Max Mo. 2.16 4,721 5,007 464 141 

Max Week 2.28 5,807 6,205 574 175 

Max Day 2.67 6,351 7,617 668 203 

Wet Season  

Ave. Day 2.42 4,554 4,407 427 130 

Max Mo. 2.81 5,097 5,007 483 	1147 

Max Week 3.31 6,518 5,606 579 	1176 

Max Day 4.02 8,899 7,189 770 234 

Peak Hour 5.96  

2005 Dry Season  

Ave. Day 2.45 5,406 5,190 490 149 

Max Mo. 2.62 5,726 6,072 563 171 

Max Week 2.77 7044 7,525 696 212 

Max Day 3.23 7,702 9,238 810 1246 

Net Season 

Ave. Day 2.94 5,523 5,346 518 158 

Max Mo. 3.41 6,182 6,072 586 178 

Max Week 4.02 7,905 6,799 703 214 

Max Day 4.88 10,794 8,719 934 284 

Peak Hour 7.23  

2010 Dry Season  

Ave. Day 2.77 6,068 5,868 554 1169 

Max Mo. 2.96 6,474 6,865 636 193 

Max Week 3.13 7,964 8,508 787 239 

Max Day 3.66 8,708 10,445 916 778 

Wet Season 

Ave. Day 3.32 16,245 6,044 586' 178 

Chapter 2- Planning Projecbons 	 HR 	Wilsonvifle Wastewater Faallty Plan 

November 4, 2002 	 Page2-20 



Max Mo. 3.85 6,990 6,865 662 201 

Max Week 4.54 8,938 7,687 794 242 

Max Day 5.51 12,203 9,858 1,056 321 

Peak Hour 8.17 

2015 Dry Season  

Ave. Day 3.09 6,730 6,546 618 188 

Max Mo. 3.31 7,222 7,659 710 216 

Max Week 3.49 8,884 9,491 878 267 

Max Day 4.08 9,714 11651 1,021 311 

Wet Season  

Ave. Day 3.71 6,966 6,742 654 199 

Max Mo. 4.30 7,797 7,659 739 225 

Max Week 5.07 9,970 8,575 886 270 

Max Day 6.15 13,613 10,997 1,179 358 

Peak Hour 9.12 

2020 Dry Season  

Ave. Day 3.42 7,413 7,245 685 208 

Max Mo. 3.66 7,993 8,476 	1785 239 

Max Week 3.86 9,832 10,505 972 296 

Max Day 4.51 10,752 12,896 1,130 344 

lVet Season  

Ave. Day 4.10 7,710 7,462 724 220 

Max Mo. 4.75 8,630 8,476 1818 249 

Max Week 5.61 11,035 9,491 981 298 

Max Day 6.81 15,067 12,171 1,304 397 

Peak Hour 10.09  

2025 Dry Season 

Ave. Day 3.74 8075 7,923 749 228 

Max Mo. 4.00 8,741 9,270 859 261 

Max Week 4.23 10,752 11,488 1,063 323 

Max Day 4.94 11,758 14,102 11,236 376 

Vet Season  

Ave. Day 4.49 8,432 8,160 791 241 

Max Mo. 5.20 9,437 9,270 894 272 

Max Week 6.13 12,067 10,379 1,073 326 

Max Day 7.44 16,477 13,310 1,426 434 

Peak Hour 11.03  

2030 Dry Season  

Ave. Day 4.06 8,736 8,601 813 247 

Max Mo. 4.34 9,489 10,063 932 284 

Max Week 4.59 11,672 12,471 1,153 351 

Chapter 2- Planning Projections 
November 4, 2002 

IDR Wdsonville Wastewater Facility Plan 
Page 2-21 



DRAFT 

Max Day 5.36 12,764 15,309 1 1342 408 

Net Season  

Ave. Day 4.87 9,153 8,859 859 261 

Max Mo. 5.64 10,245 10,063 971 295 

Max Week 6.66 13,100 11,267 1164 354 

Max Day 8.08 17,886 14,449 1,548 471 

Peak Hour 11.98  

2035 Dry Season  

Ave. Day 4.38 9,398 9,278 877 267 

Max Mo. 4.69 10,237 10,856 1,006 306 

Max Week 4.95 12,592 13,454 1,244 379 

Max Day 5.78 13,770 16,516 1,448 440 

LIjel Season 

Ave. Day 5.26 9 ,875 9,557 927 282 

Max Mo. 6.09 11,052 10,856 1,047 319 

Max Week 7.18 14,132 12,155 1,256 382 

Max Day 8.72 19,296 15,588 1,671 508 

Peak Hour 12.92 

Chapter 2- Planning Prections 	 I-i1 	 Wdsonville Wastewater FaIity Plan 

November 4,2002 	 Page 2-22 



I 

DRAFT 

Chapter 3. Existing Facilities 

Introduction 
This chapter describes the treatment systems employed at the Wilsonville facility, reviews the 
plant's record of performance, and summarizes the capabilities, limitations and condition of 
major treatment facilities. 

Expansion History 
The Wilsonville WWTP was constructed in the early 1970s. Originally, it was designed to treat 
predominantly municipal wastewater. The original plant was a Smith and Loveless package 
plant, with the primary clarifiers and aeration basins housed in the same structure. There have 
been three major modifications to the plant since its original construction: 

> Rotating biological contactors (RBCs) were added in 1981 and design capacity was 
increased to 2.25 mgd. 

New headworks, odor control, and RBC blower improvements were constructed in 
1993. 

> New headworks fme drum screen, new primary clarifier mechanisms, aeration basins, 
secondary clarifiers, a third sand filter, UV disinfection, biosolids storage, and an 
operations building were added in 1997. 

The plant currently provides primary and secondary treatment, sand filtration, UV disinfection, 
and aerobic digestion. Digested sludge is land-applied to various agricultural sites in the area for 
beneficial reuse. 

Overview of Current Treatment Scheme 
The following sections describe the liquids and solids treatment processes used at the 
Wilsonville WWTIP. 

Liquid Treatment 

A basic schematic of Wilsonville's summer treatment process is shown in Figure 3-1. Liquid 
jstream treatment at Wilsonville is essentially the same year-round; the only difference between 

the dry season (May I through October 31) and wet season treatment processing is the use of 
sand filters. Filters are not operated during the wet season due to less restrictive permit 
requirements. The plant treats the entire influent flow year round including peaks and does not 
bypass any unit processes. 

Flow enters the plant, is measured using a Parshall flume in the influent channel, and is sent 
through a fine screen with 1 mm openings for removal of rags, debris, and coarse grit. 
Screenings are compacted and conveyed to a dumpster prior to disposal at the landfill. 
Downstream of the headworks, two primary clarifiers remove a portion of the settleable solids 
and BOD. Primary effluent is mixed with secondary scum and return activated sludge (RAS) in 
an anoxic junction box prior to entering two aeration basins. The aeration basins include an 
anoxic selector used to control fliamentous growth, followed by aeration chambers. Solids- 

Chapter 3 
November 4 2002 

IM WilsonviUe Wastewater Fadlity Plan 
Page 3-1 

i 



DRAFT 

liquids separation is then provided by two secondary clarifiers. During summer months, 
secondary clarifier effluent is sent to rapid sand filters and filtered water is disinfected with 
ultraviolet (UV) light. During winter months, secondary effluent is sent directly to U'V 
disinfection. Disinfected water is then discharged to the Wilamette River via a single-port 
gravity outfall. 

Solids Treatment 

The operation of the solids handling processes at the Wilsonville WWTP is the same year round. 
Figure 3-2 shows a basic schematic of the solids process. Screenings are deposited in a 3 cubic 
yard container directly under the compactor discharge and then transferred to a 10 cubic yard 
dumpster daily. The dumpster is taken by a contract hauler to the Hillsboro landfill on a weeldy 
basis. Primary sludge is pumped to the aerobic digesters and primary scum flows by gravity to 
the digesters. Waste activated sludge (WAS) is thickened by gravity belt thickeners (GBTs), then 
fed to the aerobic digesters. Two aerobic digesters are operated in series and provide a total 
SRT of approximately 74 days. After digestion, bjosolids are stored for up to two months in 
open, aerated tanks. The stored biosolids are trucked to private farmland for fmal utilization as a 
soil amendment. 

Design Summary 

Appendix B lists major process equipment at the Wilsonville facility and presents a summary of 
current design criteria for the plant. 

Process Capacity 
Based on operational experience, process modeling, and application of typical unit process 
design criteria, estimates of the current capacity of major treatment processes were developed. 
Table 3-1 shows a summary of the capacity estimates. Capacities are presented in terms of the 
constituent (flow, TSS, or BOD) and condition (average, maximum week, peak, etc.) that 
determines process capacity. 

The plant currently has a capacity to treat 7,500 lb/day of influent BOD and TSS (without 
nitnfication), with a peak stated hydraulic capacity of 8 mgd. Actual hydraulic capacity is limited 
to 2.8 mgd on an average basis mgd (based on primary clarifier capacity) and 4 mgd on a peak 
basis (based on irifluent screening capacity). 

A steady-state mass balance model was developed for the major process units. Average and 
maximum month flows were modeled during wet and dry seasons. The model was calibrated 
with data from Wilsonville's daily monitoring reports (DMRs) for the past three years and 
through discussions with operations staff. Model output for current (year 2000) conditions is 
shown in Appendix C. 

Consideration was given to the reliability and level of redundancy for each unit process when the 
capacities were assessed. As a guide, a set of reliability criteria was developed, which are shown 
in Table 3-2. Capacity and reliability of individual unit processes will be further discussed later 
in this chapter. 

Chapter 3 	 f DR 	Wilsonville Wastewater Facility Plan 
November 4, 2002 	 Page 3.2 



F-
.Clarifiers Headwoxlcs 

Anodc 
Junction 	 Secondaiy 

Box 	Aeration Besms 	Clarifiers 

Screenings 	Pzimy. 	 WAS 
Sth4e 

Uv 
Disinfection 

City of Wilsofl2 Wastewater 	Dry Weather Treatment Schematic 

Treatment Facilities Pith 	 Figure 3-1 

Figure S-I. Liquid Slrear,i Treatment Scñematic 

Chapter 3 	 Wilsonville Wastewater Facility Plan 

November 4, 2002 	 Page 3-3 



Biosolids 

Storage 
Aerobic 

Digesters 

ri 

Scum 

Primary 
Sludge 

Iauling 

F&TIEW  

fi/jare 	So//ds S/pain, Treatment Schema//c 

Chapter 3 	 Ji,. 
November 4, 2002 

Wilsonviie Wastewater Faclifty Plan 
Page 3-4 



. 
j 

1. EPA reliability aiteiia only require pnmary darillers to handle half of design flow with one unit out of service 

Chapter 3 	 IiI)i 	Wilsonvite Wastewater Fadity Plan 
November 4, 2002 	 Page 3-5 

6 	 Handle maximum-month flow or loading with largest unit out of service (winter condition)' 

7 	 No extraordinary manual operation is required if largest unit is out of service 

Criteria No. 	0eSCTPt1O 

Uquid Treatment Systems 

1 	 Handle peak instantaneous flow without overflows with all units in service 

2 	 Pumping facilities must handle design process flow with largest unit out of service 

3 	 Handle maximum-day flow with a 3-inch freeboard at weirs, and no submergence or impairment of flow elements, with 
all units in service 

4 	 Provide hill treatment to maximum-day flow with all units in service 

Solids Treatment Systems 

5 	 } Handle maximum-week solids loading with all units in service 

Uquid and Solids Treatment Systems 

Table 3- t Estimated Current Process Capacity for Unit Processes, mgo 

Unit Process Design Basis Firm Capacity Total Capacity Comments 

Based on operating experience with fine drum screen. Backup bar 
Headworks Peak Hour Flow 4 mgd 4 mgd screen is capable of passing 8 mgd but cannot be used for normal 

duty service due to impacts on solids processing and disposal. 

Based on conventional design criteria of 1,000 gpd/sf under 
Primary viaximum Month Flow 2.8 mgd Max Month; 2.8 mgd Max Month; 6.9 maximum month conditions and 2,500 gpd/sf under peak hour 
Clarification' Peak Hour Flow 6.9 mgd Peak Hour mgd Peak Hour conditions; firm capacity based on one clarifier in service, providing 

capacity for 50% of total design flow. 

viaximum Week 2.600 lb/day Primary 5,200 lb/day Primary 
Based on conventional design criteria of a maximum diurnal peak 

ctivated Sludge 
)xygen Demand 2  Effluent BOD Effluent BOD 

oxygen uptake rate of 50 mg/LJhr; firm capacity based on one 
aeration basin in service. 

Secondary Total Suspended Solids 
96,400 lb/day TSS 
(equivalent to 2.2 mgd, 

192,900 lb/day TSS 
(equivalent to 2.2 mgd, 

Based on conventional design criteria of 25 lb/day/sf solids loading 

Clarification Loading 50% RAS, 3,500 mg/L 50% RAS, 3,500 mgI!.. 
under maximum month conditions and 40 lb/day/sf under peak hour 

MLSS) MLSS) 
conditions; firm capacity based on one clarifier in service. 

werage Day Flow 2.3 mgd Average Day 34 mgd Average Day 
Based on conventional design criteria of 2 gpm/sf under average 

Filtration 
'eak Hour Flow 4.6 mgd Peak Hour 6.8 mgd Peak Hour 

day conditions and 4 gpmlsf under peak hour conditions; frm 
capacity based on two filters in service. 

UV Disinfection Peak Hour Row 8 mgd 8 mgd Based on stated design criteria 

Gravity Belt Maximum Week 267 gpm (equivalent to 534 gpm (equivalent to Based on stated design criteria and 40 hour/week operation; firm 
Thickening Primary and WAS Flow 4.5 mgd MWWWF) 7.7 mgd MWWWF) capacity based on one GBT in service 

\erobic Maximum Month Solids 6,500 gpd (equivalent 12,900 gpd (equivalent 
Based on conventional design criteria of 40-day detention time at a 

 
temperature of 20CC or greater under maximum month conditions; 

Digestion Loading to 1.7 mgd MMWWF) to 3.4 mgd MMWW irm capacity based on one digester in service. 

Biosolids Maximum Month 1,400 gpd (equivalent 1,700 gpd (equivalent to Based on design criteria of 240 days' storage; firm capacity based 
Storage Digested Sludge Flow to 0.4 mgd MMWWF) 0.5 mgd MMWWF) on four tanks in service. 

I otal capacity basecl on operation 01 both pnmary claritiers, which is currently not pOssible clue to limitations in pnmary sivage piping. 
Driven by primary effluent BOD 

Table 3-2 Redundancy Criteria for Unit Treatment Processes 



MRAM 

Hydraulic Capacity 
A spreadsheet hydraulic model was developed for the existing facility. AU major hydraulic 
elements from the raw sewage influent to the outfall were modeled. A hydraulic profile of the 
plant was developed using the model, which defined and identified the limiting hydraulic 
capacity of the plant. A range of flows were evaluated with all units in operation and two criteria 
were used to assess the peak flow capacity: 

• Impaired Flow Control or Process Operation. This occurs when the water surface 

exceeds a control elevation and limits effective flow control or process operation. 
Examples include submerging the effluent weir on a clarifier and exceeding the allowable 
submergence for a Parshall flume. This criteria simply measures hydraulic conditions; it 
does not guarantee that treatment goals will be met at the stated flows. 

• Overtopping Wafts. This occurs when the water surface elevation exceeds the top of a 
basin, channel, or manhole wall. 

Table 3-3 shows the influent flows at which existing control elements are submerged and 
structures overtopped at important process locations. 

Table 1-3. Estimated Capacity of Hydraulic Elemefits. 

Row Control ElementlStnicture Maximum Process Flow, mgd Maximum Overtopping Flow, mgd 

Fine screen 9.4 9.4 

Primary Clarifiers 16.1 17.2 

Aeration Basins 17.5 18.1 

SecondaryClariflers 16.2 17.2 

Sand Filters 9.9 9.9 

UV Disinfection Channel 16.2 .17.5 

Since the raw sewage flows to, as well as through, the plant by gravity, pumping capacity does 
not affect the ability of the plant to convey peak flows. Flooding of the fine screen will occur 
first during an extreme flooding event. Although the hydraulic capacity of the sand filters is 
similar to that of the fine screen, filters can be bypassed during winter months when peak flow 
events are most likely to occur. 

The model confirmed that all processes are able to convey the current peak design flow without 
flooding or impaired process control. 

Treatment Performance 
The performance of the Wilsonville WWTP was evaluated using data from daily monitoring 
reports for January 1, 1998 through December 31, 2001. Figure 3-3 shows that during this 
period, average dry weather influent flows typically ranged from 1.5 to 2.0 mgd, with a peak wet 
weather daily flow of 4.8 mgd. 

Chapter 3 	 Wilsonvtte Wastewater Faality Ptan 
November 4, 2002 	 Page 3.6 



l.A 

5.0 

4.5 

4.0 

0 3.5 

E 3.0 

o 2.5 
U- 

2.0 
CO 

(- 1.5 

1.0 

0.5  

0.0 
N. 0) 	 0) 	 C) 	 C) 
0) 	 0) 	 0) 	 0) 	 0) 	 C) 	 0 	 0 
0) 	 0) 	 0) 	 0) 	 0) 	 C) 	 0 	 0 	 0 

('4 

0(0 	 0 	 (0 	 0 	 CO 	 0 	 CO 	 o 
z 	 z 	 2: 	 z 	 z 

Figure 3-1 Treat,ne,,t P/ant Effluent Flow, mgo 

CBOD and Suspended Solids 

Under the current NPDES permit, the Wilsonville WWTP must meet a monthly average 
concentration of 30 mg/L during the wet season (November 1 - April 30) and 10 mg/L during 
the dry season (May 1 - October 31) for CBOD and suspended solids. Figure 3-4 shows that 
during the last 3 years, Wilsonville has only exceeded permit limits during May and June of 1998, 
when TSS limits were exceeded. Plant staff stated that this was a period of process upset. Since 
July of 1998, effluent CBOD and suspended solids concentrations have consistently been well 
below permit limits, with values often in the 1 to 3 mg/L range. 

Chapter 3 	 IiI) 	Vlilsonvifle Wastewater Fadlity Plan 
November 4, 2002 	 Page 37 



.J 30  

E 
U, 
0) 25 

0 
0 

020 
C 

LU 15 

cm 
cc 

10 
>.. 
ca 
'0 
CD 
() 5  

Winter permit 
rimits 

J1( /1 Summer permIt 

. 

	

0 .—'---I-.- 	 - 

cD 	 CD 	 C1 
0) 	 0) 	 0) 	 0) 	 CD 	 CD 	 CD 	 CD 	 0 
0) 	 0) 	 0) 	 0) 	 CD 	 CD 	 CD 	 CD 	 0 

(11 	 01 
	 C3 	 C'4 

CC 	 '5 	 C 	 '5 	 C 	 C
co 

7 	 - 	 7 .7 	 - 	 7 

	

6 C-0 	 u 	 4 	 U) 	 4 10 

Date 

Figure f-4 Treatmeni Plant Effluent CBOD/Suspended Solids, ing/L 

Ammonia-Nitrogen 

Effluent ammonia-nitrogen concentrations are shown in Figure 3-5. Concentrations are 
typically measured only during summer months. Wilsonville currently does not have a permit 
limit for ammonia, but ammonia levels and removal have implications on plant operations and 
performance. Based on limited sampling, influent ammonia averages approximately 24 mg/L. 
Effluent concentrations for the past two summers have typically been below 1 mg/L. Effluent 
concentrations are typically higher at the start of the summer permit season, and then drop to a 
range of 0 to 2 mgIL. 

Chapter 3 	 fi) sonvilIe Wastewater Fadlity Ptan 

November4, 2002 	 Page3-8 



I 	 I 	 I 	 I 	 I 
Dry weather permit season 	I 	 I 

I 	 I 	 I 	 I 
I 	 I 	 I 

I 	 I 	 I 
I 	 •I 	 I 	 I 	 I 	 I 

	

I 	 I 	 I 	 I 

I 	• 	I 	 I 	 I 	 4- 
I 	 • 	I 	 I 	 I 	 I ,  

I 	 I 	 I 
A— — 

05 	 0) 	 0) 
C) 	 0) 	 0) 

0) 
0) 

0 
C. 

0 
0 

0 
0 

0 
0 0 0 0 	 0 

0) 	 0) 	 05 0 0 0 0 0 
C'J 

0 0 	 0 
Cli 

& 
-) 	 5) 

U) 

Cs 
5) 
0 

CS 

7 

& 
5) 

(1) 

s 
tO 
0 7 

& 
5) 	 5) 
U) 	 0 

C') C') 
0 
Cl) C14 Cli Cl) 

0 
cs 

Date 

Figare .7-5. Treatment P/ant Effluent A,,nnonia, iiig/L. 

Given the reduction in ammonia from 24 to less than I mgIL during much of the dry season, it 
is clear that nitriflcation is taking place. Wilsonville's aeration basin capacity and relatively long 
SRT (average of 8-10 days during the summer permit season) allow nitrification to take place 
when wastewater temperatures increase in the dry season. 

Plant data also show that roughly 150 mg/L of alkalinity is consumed during the treatment 
process. In spring 2002, Wilsonville's new water treatment plant was brought on-line. 
Subsequently, influent alkalinity dropped to under 80 mg/L. Therefore, to maintain adequate 
alkalinity to support nitrification and maintain buffering capacity, alkalinity addition will be 
required or nitrification must be suppressed to avoid any upsets to the biological treatment 
process. 

Phosphorus 

Wilsonville currently has no permit limit for phosphorus. Wilsonville does not routinely sample 
the raw influent for phosphorus, however limited sampling indicates that influent total 
phosphorus is just over 7 mg/L. Weekly sampling during the summer permit seasons of 2000 
and 2001 (see Figure 3-6) showed that effluent phosphorus concentrations were routinely less 
than I mg/L, although some samples exceeded 4 mg/L. 

Given the low levels of phosphorus in the effluent, it is clear that some biological phosphorus 
removal is taking place since conventional treatment does not provide removal to such low 
levels. Biological phosphorus removal is accomplished by exposing bacteria first to high 
substrate concentrations under anaerobic conditions followed by low substrate concentrations 
and aeration. These conditions facilitate the development of a biological community capable of 
phosphorus removal. 

Wilsonville operations staff have suggested that the anoxic (little or no oxygen present) selectors 
at the head of the aeration basins are acting as anaerobic zones, facilitating the growth of 

25 

_i 20 

E 
85 

15 
0 

E 
E 
— to 
C 
0 

w 

Chapter 3 	 IDR 	Wilsonville Wastewater Faahly Plan 
November 4, 2002 	 Page 3-9 



1U5i 

phosphorus-removing bacteria. This is an important observation for two reasons. First, the 
ability of the existing activated sludge process configuration gives an indication of the potential 
for biological phosphorus removal, should this ever become a permit requirement driven by 
receiving water conditions. Second, the relationship between liquid stream treatment and solids 
processing is an important management consideration since removal of the phosphorus in the 
liquid stream will increase the phosphorus concentration in the biosolids stream. Recent 
regulatory emphasis on application of biosolids at agronomic rates of both nitrogen and 
phosphorus could mean that more land is required for biosolids disposal. 

16 

14 

J 12 
0, 
E 

10 
I- 

0 
CL 
to 
0 

a. 6 

0 
I.- 	4 

2 
• •4$• 	 • 

---- .-- ----.4---- 

['I 
N- 	 CO 	 co 	 0) 	 0) 	 0 	 0 
0) 	 0) 	 0) 	 0) 	 0) 	 0 	 0 	 C) 	 0 

15 IL  > 
9 

0) 	 LI) 0) 	 U) CIj 	 0) 	 LI) 
('4 

Date 

Figure J-b Treatment Plant Effluent To/a/Phosphorus, nig/L. 

UV Disinfection 

Oregon DEQ changed the bacteria standard from fecal coliform to E. Cohbacteria effective 
August 1, 2000. Figure 3-7 shows the effluent E. Co4 concentrations (monthly geometric 
means) for August 1, 2000 through November 30, 2001. No permit violations occurred during 
this period, and the highest geometric mean E. Co//concentration was 76 CFU per 100 mL, 

significantly less than the permit limit of 126 CFU per 100 mL. There have been several 
exceedences of the single sample limit of 406 CFUs per 100 mL, however plant staff feel that 
this is due to programming problems and not associated with the capacity of the UV disinfection 
unit. 

Chapter 3 	 1 	
EiIX. 	Wlsonville Wastewater Faahty Plan 

November4, 2002 	 Page3-10 



DRAFT 

150 
0 

C-) 

LU 

120 
a 

LU 
c E 90 
a 
a o 

L- 60 

0 
a 

30 > 

0 

0ES Permit Limit = 126 CFUs/lOOrnLl 

• 	•, ,• 
0 
C) 

0 
0 

0 
0 

(D 
0 

C) 
0 

.- 
0 0 

- 
0 	0 0 	0 0 	0 0 0 	0 

.0 - .0 .0 CJ CO .. 	0- .0 .0 	.0 " E 
a 

0 E 
a E 2 -, E 

a 
0 	E 

a 
0 

a 
- 

.0 
0 . 

( z a (I) Z 

Date 

FIg'ure .7-7. Treatn.'enf PlanE Monthly Mean Effluent E. Col, CPUs1f00 niL. 

Unit Process Assessment - Methodology 
The next sections of this chapter review the frmnctions and capabilities of individual unit 
processes and identify key operational, maintenance, or mechanical issues related to the plant 
processes. The discussion is divided into three major process areas: liquids treatment, solids 
treatment, and support facilities. The findings were developed through meetings with the City, 
field inspections, review of performance data, and modeling of process and hydraulic capacity. 

Unit Process Assessment - Liquid Treatment 

Headworks 

Description 

Raw wastewater is conveyed to the plant by gravity through a 24-inch pipeline. Wastewater 
flows through an influent junction box and a Parshall flume prior to entering the headworks. 
The headworks facility at the Wilsonville WWTP consists of a 5/8-inch bar screen, a rotary 
drum fine screen with 0.04-inch (1 mm) openings, and associated screenings cleaning, washing, 
and compacting equipment. Currently, the headworks is not covered, and the headworks 
processes and open screenings dumpster are a source of odor. 

Capacity and Redundancy 

Hydraulic modeling shows that the maximum flow that can be routed through the fine screen is 
9.4 mgd. Although the design criteria from the previous expansion shows the capacity of the 
fine screen to be 8 mgd, the plant headworks is not configured to convey flows of this 
magnitude. Staff say that the installation of the fine screen and operational problems with grease 

Chapter 3 	 f DR 	Mlsonvifle Wastewater Faality Plan 
November 4,2002 	 Page3.11 



iI1 

buildup limit hydraulic capacity to approximately 4 mgd. If the actual capacity of the screen 
were higher, it would still be necessary to provide hydraulic improvements or add another fine 
screen to prevent the existing flow channel from flooding under peak flows of over 9.4 mgd. 
The mechanical bar screen funclions as a backup when the fine screen is offline for 
maintenance, but use of the bar screen results in identifiable objects in the sludge, which impacts 
the biosolids land application program. 

Condition and Operational Issues 

• A sampling port just upstream of the screening facilities is used to assess influent wastewater 
characteristics. However, Wilsonvile staff have indicated that samples collected from this 
port may not be representative due to two factors: high velocities just ahead of the screens 
and plugging of the sample line with unscreened solids. 

• Inefficient washing of the screen leads to blinding, limiting the effective capacity of the 
screen to approximately 4 mgd. 

• The original intent of the fme screen was to eliminate the need for separate grit removal 
facilities. However, Wilsonville staff have indicated that grit collects and settles out in the 
channel just upstream of the fine screen due to a "rock trap" at that location. 

• Electric actuators for the headworks slide gates are desired. 

• The headworks should be enclosed for odor control. 

Primary Treatment 

Description 

Primary treatment at the Wilsonville WWTP is currently provided in two 42-foot diameter 
circular clariflers in the original Smith and Loveless package units. The primary clariflers are 
covered and air from the headspace collected and treated in an activated carbon tower. Two air-
operated diaphragm pumps transfer primary sludge from the bottom of the clariflers to two 
aerobic digesters. The primary sludge pumps operate continuously. Skimmers remove scum 
from the surface, which then flows by gravity to the digesters. 

Capacity and Redundancy 

The capacity of the primary clarifiers is limited by hydraulic loading. Each clarifier is capable of 
handling a maximum month flow of 1.4 mgd at an overflow rate of 1,000 gpm/sf and a peak 
hour flow of 3.5 mgd at an overflow rate of 2,500 gpm/sf. With both units in operation, the 
clarifiers are marginally adequate for the design maximum month flow of 2.9 mgd. Together, 
the two units can only convey a peak flow of 7.0 mgd rather than the design flow of 8.0 mgd 
based on the overflow rate criteria. Hydraulically, the clarifiers have more than adequate 
capacity to convey design flows without submerging the weirs. 

Condition and Operational Issues 

The existing primary sludge piping does not allow pumping of sludge from one primary 
clarifier/digester unit to another. This prevents the aerobic digesters from being operated in 
series, which is necessary for adequate volatile solids destruction. Currently, the plant is 
operated with only one primary clarifier in service to alleviate this problem, and this severely 
limits primary treatment capacity. Modifications to the primary sludge piping are critical, 
and the listed capacity of the primary clanfiers assumes that these modifications are made. 

Chapter 3 	 WiIson'ifle Wastewater Fadlity Plan 

Noveniber4, 2002 	 Page3-12 



.11 

• The effluent pipe (18-inch diameter) for primary clarifier #2 is believed to be undersized 
causing frequent air binding in the vertical drop section. This causes flooding to the launder 
and weir. A PVC air vent was added, but plant staff indicate that this has not alleviated the 
problem. Primary clarifier #1 has an effluent pipe with a 24-inch diameter. 

The scum trough in primary clarifier #2 plugs regularly, possibly due to a flat-sloped exit 
pipe. Primary clarifier #1 also has a larger scum trough hopper than primary clarifier #2. 

• Plant staff would like a more effective scum trough flushing mechanism for both primary 
clarifiers. 

Secondary Treatment 

Description 

Secondary treatment is provided by two parallel trains of aeration basins and 70-foot diameter 
circular secondary clarifiers. Each aeration basin is 170 feet long, 20 feet wide, and 15 feet deep, 
and the secondary clarifiers have a sidewater depth of 16 feet. Recycle flows are blended with 
primary effluent in a manhole just upstream the aeration basins. There is an anoxic zone at the 
head of each aeration basin that is approximately 20 feet in length and is separated from the 
aerated zone by a divider baffle. Based on design information, approximately 12 percent of the 
total aeration basin volume is occupied by the anoxic zone. Each anoxic zone is mixed with one 
vertical turbine blade mixer mounted on a bridge over the basin. 

Aeration in the reminder of the tank is provided by membrane disc fine bubble diffusers along 
the floor of the aerated zone. Centrifugal blowers located in the process gallery adjacent to the 
aeration basins supply process air. Blower output is automatically controlled to maintain a 
dissolved oxygen (D.O.) setpoint in the basins. Each basin has a dedicated blower and a third 
blower serves as a standby unit. Return and waste activated sludge pumps are located in the 
process gallery and convey sludge from the bottom of the secondary darifiers to the head of the 
aeration basins and to the thickening process. 

The basins were designed to operate with a sludge age ranging from 3 days in the winter to 8 
days in the summer, resulting in mixed liquor suspended solids (MLSS) concentrations of 2,500 
to 3,300 mg/L. Operating data indicate that the average sludge age is 8 to 10 days, with a mixed 
liquor concentration of 4,000 rng/L or higher. 

Capa city andRedundancy 

The aeration basins have been operating at higher than standard MLSS concentrations without 
any apparent adverse impacts. Therefore, rather than evaluating capacity based on MLSS 
concentrations, the maximum treatment capacity was determined by evaluating the peak diurnal 
oxygen uptake rate (OUR, mg/L/hr) using the process model. This parameter is evaluated 
under maximum week conditions, since the activated sludge process cannot realistically respond 
to maximum day flow and loading events. At OURs above 50 mg/L/hr, the ability to transfer 
air to the sludge and support biological processes of the activated sludge bacteria is 
compromised. Without the need to nitrify (remove influent ammonia-nitrogen), the basins have 
a capacity of approximately 4.7 mgd. Allowing for completenitrification, the basins have a 
capacity of 3.2 mgd. 

Secondary clarifier capacity is evaluated based on solids loading from the aeration basins. To 
evaluate firm capacity, the system was modeled with both aeration basins in operation and one 

1 

Chapter 3 
November 4, 2002 

FiR Wilsonvite Wastewater Fadhty Plan 
Page 3-13 T. 

j 



DRAFT 

secondary clarifier out of service. Under this scenario, the maximum month flow to the 
secondary treatment process is 2.2 mgd, with a peak hour flow of 2.8 mgd. With all units in 
service, the maximum month and peak hour capacities are 3.1 mgd and 3.9 mgd, respectively. 
Because of the reduced MLSS concentrations with two basins in operation, as opposed to one 
basin, the firm secondary clarifier capacity is more than half of the total capacity. 

The secondary treatment system can convey approximately 16 mgd of flow without weir 
submergence; weirs on the secondary clarifiers become submerged at just over 16 mgd and the 
weir at the outlet of the aeration basins becomes submerged at just over 17 mgd. 

Condition and Opera tionai Issues 

• Vortexing has been observed in the anoxic junction box, possibly resulting in undesirable air 
entrainment and introduction of DO into the anoxic zone of the aeration basins. 

• The anoxic selector creates a backward floating foam trap due to a lower water surface 
elevation in the aerated zone relative to the anoxic zone. 

• The anoxic selector may be undersized. To compensate, plant staff currently do not aerate 
the first third of the aerobic zones. This mode of operation decreases the capacity of the 
aeration basins by approximately one-third. Very infrequent incidents of filamentous growth 
are easily handled by chlorinating the RAS. 

• Alkalinity consumption is an issue now that the Wilsonville water treatment plant is on-line, 
with Willamette River as the source of drinking water. A significant amount of alkalinity is 
currently consumed in the aeration basins due to nitrification, and the source water from the 
Willamette River has very low alkalinity. Sufficient alkalinity cannot be added at the water 
treatment plant to meet the needs of the WWTP without the potential to impact customer 
satisfaction with the water. Effluent pH may decrease if the plant begins to fully nitrify and 
consumes more influent alkalinity. This situation has the potential to jeopardize both 
process performance and permit compliance. New chemical feed facilities or a change in 
operations are required in the future. 

• Algae growth on the secondary clarifier weirs is a major problem. Chlorination is not an 
option due to discharge permit restrictions on residual chlorine. Washdown of weirs is 
required at least once per week. 

• The pipe leaving the secondary scum hoppers is very flat, requiring a continuous water flush 
to prevent plugging. 

• Wilsonville staff would like a sampling station between the secondary clarifiers and the sand 
filters to individually assess the performance of the two processes during the summer permit 
season. 

Sand Filtration 

Description 

Tertiary filtration is provided by three traveling bridge sand media filters. Filters are 
continuously backwashed by a traveling bridge, and have a media depth of 12 inches. Filter 
backwash is sent to a backwash pump station, then pumped to the anoxic junction box. 

Chapter 3 	 fal 	Wdsonvite Wastewater Fac*flty Plan 
November 4, 2002 	 Page 3-14 



DRAFT 

Capacity and Redundancy 

The capacity of the sand filters is approximately 4.6 mgd during average day conditions and 6.8 
mgd during peak hour conditions. Capacities are reduced to 2.3 and 3.4 mgd, respectively, with 
one unit out of service. The hydraulic capacity is slightly higher than the process capacity, with a 
maximum flow of just under 10 mgd. 

Condition and Operational Issues 

• The sand filters are relatively high maintenance; each filter requires monthly draining, drying, 
and raking during dry weather permit season when filters are in operation. High 
maintenance requirements are due to formation of mud balls and algae growth, and possibly 
due to the formation of an exocellular algae or bacterial slime. Again, chlorination is not 
possible due to the effluent permit limit. 

• The traveling bridge/hood does not evenly backwash across the width of each cell and 
performs best in the middle of the cell. 

• Plant staff would like to replace the existing sand filters with a more cost effective and lower 
maintenance system. 

Ultraviolet (UV) Disinfection 

Description 

Disinfection is provided by a single channel of medium pressure UV lamps. The channel has 
two banks of lamps and one serves as a standby unit. Each bank has three modules of four 
lamps, for a total of twelve lamps per bank. Filter or secondary effluent (depending on the 
season), flows by gravity to the channel. 

Capacity and Redundancy 

The design criteria for the existing IJV disinfection system is a minimum dosage of 31 mW -

s/cm2  at the peak design flow rate of 8.0 mgd after 8,760 hours of lamp operation and at 65 
percent transmittance. The system is enclosed in a single channel. Redundancy is provided by 
two banks of UV lamps, with one serving as a backup unit. 

Condition and Operational Issues 

• The existing TJV disinfection system generally works well, however the plant has experienced 
high bacterial counts in single samples, resulting in permit violations. Staff feel that this 
issue is associated with programming of the UV system operation and is addressing the 
problem with the manufacturer of the system. 

• The system is served by the standby power system. However, Wilsonville staff are 
concerned that upon transfer from standby power to utility service, there is an inadequate 
time delay, resulting in an overlap in utility power and standby power causing an 
unsynchronized phase condition. 

Outfall 

Description 

The Wilsonville WWTP currently discharges at river mile 38.6 via a submerged outfall. The 
outfall extends 40 feet into the river from the left bank (looking downstream). The outfall pipe 

Chapter 3 	 HE 	Wilsonville Wastewater Facility Plan 
Novernber4, 2002 	 Page3.15 



DRAFT 

is oriented roughly perpendicular to the direction of flow, and consists of a single 24-inch 
diameter port. 

A team of divers inspected the outfall on June 7, 2001. The results of this inspection are 
included in Appendix D. No major leaks were detected, and the outfall pipe appeared to be in 
good condition with no major defects. 

Capacity,  and Redundancy 

The capacity of the outfall was examined in the hydraulic analysis. Excessive headloss in the 
outfall causes flow to back up and overtop the TJV disinfection channel at approximately 17.5 
mgd, so modifications will be necessary if the existing outfall is to pass the peak build-out flow 
of over 17.5 mgd. 

The City has also raised concerns that the outfall provides limited mixing. A mixing zone 
analysis was completed in conjunction with this Facility Plan and indicates that dilution with the 
current outfall configuration ranges from 23:1 to 25:1 at the edge of the mixing zone 1  under 
design conditions and 1Q10 and 7Q10 flows. Particularly with surfacing of the plume prior to 
reaching the regulatory mixing zone, the lack of an outfall diffuser may be a concern in the 
future. 

Condition and Operati onal Issues 

• There are no operational issues at this time. 

Unit Process Assessment - Solids Treatment 
The following sections describe the existing unit processes for solids treatment and handling at 
the Wilsonville WWTP. Capacity, redundancy, condition, and operational issues are also 
discussed. A summary of existing solids treatment and handling equipment, including number 
of units, size, and design criteria is presented in Appendix B. 

Grit and Screenings 

Description 

Following removal in the fme screen, screenings are washed by a high pressure spray, compacted 
[...]
analysis according to criteria developed jointly by the City and the consultant. 

Evaluation of Alternatives. Alternatives were evaluated based on the criteria developed in 

a workshop with the City. 

Evaluation Criteria Development 
Criteria for evaluation of alternatives were developed by HDR and City staff, and reflect the 
priorities of the City's wastewater program. These criteria are shown in Table 5-1. 

Table 5-f. Evaluation Criteria 

Regulatory Compliance Implementation 

Meets current NPDES requirements Ability to logically phase expansion 

Flexible - Allows for potential future NPDES requirements Ease of construction 

Meets current and anticipated biosolids regulations Ability to maintain operation during construction 

OperationslTecbnology Permit/approval requirements 

Proven performance/proven treatment process CommunitylEnvironmental Considerations 

Low complexity Odor potential 

Operational ease Noise potential 

Operational efficiency Visual appearance 

Ease of automation Vector potential 

Reasonable maintenance Air quality impacts (non-odor) 

Reliability Truck traffic 

Longevity Hazardous chemicals 

Flexible - allows for future growth Public safety 

Compatible with existing facilities Light pollution 

Safe/low use of hazardous chemicals Compatibility with Significant Resource Overlay Zone 

Cost Height 

Construction cost Compatibility with Site 

Cashflow Ability to fit on site 

Operations cost Compatibility with surrounding land uses 

Life cycle cost  

Alternatives Brainstorming and Screening 
During the brainstorming session, numerous ideas for improving or expanding the Wilsonville 
facility were identified. In addition, many ideas were generated that were not alternatives 
themselves, but constituted features of various alternatives. The following table summarizes the 
alternatives identified in each process area, as well as features to be considered in the alternative 
analysis. 

Chapter 5-Alternatives Matysis 	 FDR 	Wdsonville Wastewater Facility Plan 

November 4, 2002 	
Page 5-2 



DRAFT 

Table 5-2. BraInstorming Ideas 

Process Area Alternatives Features 

Headworks • 	Additional 1 mm internally-fed fine screens; no separate • 	Enclose headworks 
grit removal • 	Add mechanized gates at the splitter box 

Address problem with grit buildup prior to the fine screen 

Primary • 	Retrofit existing tanks to serve only as primary clariflers; • 	Address piping modifications required at primary daritler 
Treatment add new circular primary clarifiers no. 2 

• 	Maintain existing clariflers in current configuration and • 	New danflers will have SST mechanisms 
add new circular primary clariflers 

• 	Add high rate sedimentation 

• 	No primary darifiers 

Secondary • 	Expand nitrifying activated sludge • 	Examine step teed to increase basin capacity 
Treatment • 	Membrane bioreactor (MBR) • 	Comparimentarize basins for improved redundancy 

• 	Biological aerated filter (BAF) • 	Address alkalinity drop in new drinkitg water source 

• 	Sequencing batch reactor (SBR) • 	Address problems with anoxic manhole (air entrainment, 
scum recycling) 

• 	Identify additional volume required for implementation of 
full biological nutrient removal (BNR) 

• 	Optimize selector size 

• 	Address operational issues: foam trap at entrance to 
basin, algae on secondary clariflers, need for level 
sensors 

Effluent • 	Improved sand filters • 	Investigate chemical addition requirements for reuse 
Filtration • 	Fuzzy filters - reuse only 

• 	Fuzzy filters - entire plant flow 

• 	Actiflo 

• 	No filters (with MBR option)  

Disinfection • 	Medium pressure UV 

• 	Low pressure (JV 

• 	Sodium hypochloritel bisulfite 

• 	Peracaetic add  

Outfall • 	Add second outfall • 	Add diffuser to existing outfall 

• 	Provide detention for peak flows 

• 	Pump through existing outfall  

Thickening • 	Continue use of gravity belt thickeners  

Solids • 	Class B digestion and hauling to Eastern Oregon • 	Need to determine when anaerobic digestion becomes 
Processing • 	In-vessel composting 

more cost-effective 

• 	Need to investigate the potential markets for Class B vs. • 	ume stauiiization Class A biosolids 
• 	Heat treatment • 	Need to add level sensors to digesters 
• 	Pasteurization 	 . • 	Need to add dewatenng and dewatered cake storage 
• 	Autotherrnal thermophilic aerobic digestion (ATAD) 

• 	Drying 

• 	Class B digestion/land application on poplar plantation  

Chapter 5—Alternatives Analysts 	 IiI) 	 Wilsonville Wastewater Faolity Plan 
Noveniber4, 2002 	 Page 5-3 

-j 



DRAFT 

Following initial brainstorming, a brief screening was conducted to identify alternatives that were 

not feasible or compatible with the City's long-term goals. Screening of the liquid stream 

treatment options was conducted by HDR; solids processing options were screened in a 

workshop with City staff. Based on this screening process, the following alternatives were 

dropped from consideration. 

Table 5-1 Alternatives Dropped froni Detailed Consideration 

Alternative Considerations 

No Primary Clarifiers This alternative precludes the City from moving to anaerobic digestion in the 
future. Because of this severe limitation, the alternative was not considered in 
detail. 

Sequencing Batch Reactor This alternative does not offer any benefits over the standard activated sludge 
process, and was not considered in detail. 

Fuzzy Filters - Reuse Only Future water quality requirements dictate that the City provide tertiary treatment 
for all flow. While separate filtration options for reuse flow only were not 
examined in detail, this type of configuration could be induded in the 
recommended plan it appropriate. 

In-vessel Composting Footprint requirements for this technology are much larger than other solids 
processing alternatives. Given the constraints of the existing site, this 
technology was determined to be unworkable. 

Lime Stabilization Odors and operational issues associated with lime stabilization were considered 
fatal flaws for application at the existing treatment plant site. 

Heat Treatment Since this technology is very similar to heat drying and produces an end product 
that is less desirable than heat drying, it was not considered in detail. Heat 
treatment has been problematic at many plant sites and has also been a source 
of odors. 

Autothermat Themiophilic Aerobic Digestion Odor issues associated with ATAD systems were considered a fatal flaw for this 

(ATAD) technology. 

Class B Digestion/Land Application on Poplar Procuring land for a poplar plantation at a location reasonably dose to the plant 

Plantation was not considered feasible. Therefore, this alternative was not considered 
further. 

Detailed Evaluation of Alternatives 
Following the initial brainstorm and screening steps, the remaining alternatives were developed 

in detail, and compared against evaluation criteria. This section identifies the alternatives 

evaluated, presents major design criteria used in development of the alternatives, and describes 

the cost estimating methodology. 

Design Criteria 

An array of design criteria was established to guide development of the treatment alternatives 

considered for the Wilsonville treatment plant. 

Planning Horizon 

In most cases, alternatives were developed for two projected flow and loading conditions: an 

interim expansion to provide capacity for 4 mgd ADWF (projected to occur in approximately 

year 2015), and an ultimate expansion to provide capacity for build-out flows of 7 mgd ADWF 

(projected to occur in approximately year 2035). The ultimate build-out case provided for a 

long-term economic and non-economic comparison of the alternatives, and identified ultimate 

facility requirements and space needs. 

Chapter 5— PJtematives Ajialysis 	 fal 	Wlsonviiie Wastewater Fadlity Plan 
November 4, 2002 	 Page 54 



The recommended plan will address implementation triggers for specific elements of the 
treatment plant expansion. Implications of specific flow projection assumptions will be 
evaluated with respect to their impact on the recommended plan implementation. 

Flows and Loadings 

The initial development of alternatives was based on the flow and loading condition presented in 
Chapter 2. Since this is recognized to be a conservative estimate allowing for high levels of 
commercial and industrial development, implementation and phasing of the recommended plan 
will take into account a more moderate level of development. 

Effluent Quality,  Requirements 

Development of all unit processes was based on meeting the effluent quality requirements 
presented in Table 4-4 of Chapter 4. 

Process Sizing Criteria 

These criteria specify design loading rates and operating parameters for critical unit treatment 
processes. Examples include clarifier overflow rates, aeration basin mixed liquor concentrations, 
filter loading rates, and chlorine contact basin detention times. 

Site Development Criteria 

Site development criteria are addressed in general in the discussion of alternatives. Detailed 
information regarding site development criteria and site layout options will be discussed in 

Chapter 6. 

Reliability/Redundancy Criteria 

Alternatives were developed to meet EPA's Desii Cth'ezforMethatha4 ElecJn, aim' F/tad fysetti 

aNdCo,ofle/Re&6il:' criteria (EPA-430-99-7 4-00 1), as well as the needs of plant staff. 
Reliability Class I standards were applied based on the proximity of the Wilsonville discharge to 
the water treatment plant intake, and the use of the Willamette River near Wilsonville for water 
contact sports. 

• 	 Development of Costs 

Costs are expressed in 2002 dollars. These estimates are approximations developed without 
detailed engineering or site-specific data. Estimates of this type can be expected to vary from 50 
percent less than to 30 percent more than actual final project costs. 

Capital costs include the following allowances and markups: 

• Sitework: 	 20% 

• Electrical and Controls: 	 30% of equipment 

• Mobilization and Bonds 	 8% 

• Contractor Overhead and Profit: 	15% 

• Miscellaneous Costs not Itemized: 	30% 

• Engineering, Legal, Admininstration 	25% 

Chapter 5—Alternatives Malysis 
November 4, 2002 

HR Wlsonviile Wastewater Faofuty Plan 
Page 5-5 



Headworks Alternatives 

Existing Facilities 

The preliminary treatment system consists of a rotary drum fine screen with 1mm openings, 
with screenings compaction and storage in a dumpster prior to disposal at a landfill. Following 
completion of 2002 Wilsonville WWTP Odor Control Improvements project, the screw 
conveyor will convey screenings from the fine screen to a screenings washer/compactor unit. 
Screenings will be stored in an uncovered dumpster at the headworks, and if necessary, 
transferred to a covered dumpster for additional storage prior to disposal at the landfill. 

Manual slide gates at the influent split box can be used to divert flow to a 5/8-inch bar screen 
when the rotary drum screen is offline. 

The existing headworks is not covered and is a source of odors. Pilot testing of a screenings 
washer/compactor unit during the summer of 2001 showed that odors were significantly 
decreased due to improved screenings washing and compaction. Nevertheless, staff would like 
to have the entire headworks area enclosed and ventilated for odor reduction as this is a critical 
priority for the City. 

Design Criteria 

The headworks must be able to accommodate projected peak flows. Although not required for 
regulatory compliance, plant staff would also like the headworks to incorporate a backup fine 
screen for redundancy. Projected peak flows at the treatment plant are shown in Table 5-4. 
Average dry weather flows (ADWF) are also shown for reference. 

Table 5-1. Headworks Design Criteria 

Year Peak Flow, mgd ADWF, mgd 

2005 7.9 2.7 

2010 10.0 3.4 

2015 12.1 4.1 

2020 14.3 4.8 

2025 16.4 5.6 

2030 18.6 6.3 

2035 20.7 7.0 

At the design average-day dry-weather flow rates of 4 and 7 mgd, peak hour influent flows are 
11.8 and 20.7 mgd, respectively. 

Alternatives Considered 

The only alternative selected for evaluation in the facility plan was expansion of the existing 
processes at the headworks. No other technologies for screening, grit removal, and screenings 
washing/compaction were evaluated. Based on prior plant performance, the City did not feel 
that additional grit removal was necessary. However, the Plan did consider the following 
operational issues: 

Addressing the "rock trap" upstream of the fine screen 

Adding electric actuators for the influent gates 

Chapter 5—Alternatives Analysis 	 Fi) 	 lMlsonlle Wastewater Facility Plan 
November 4, 2002 	 Page 5-6 



DRAFT 

Enclosing the headworks for odor control. 

Inadequate pressure washing of the fine screen has historically led to blinding, limiting the 
effective capacity of the screen to approximately 4 mgd. The 2002 Wilsonville WWTP Odor 
Control Improvements project is adding a high pressure wash to address grease buildup, which 
may provide some additional hydraulic capacity. However, for purposes of alternatives analysis, 
it is assumed that the existing screen capacity will remain at 4 mgd. 

Facilities Required/Key Design Inforrna tion 

Table 5-5 summarizes the phasing of improvements, and firm and total capacity after each phase 
of headworks expansion. In order to provide a firm capacity of 20 mgd at ultimate build-out, 
three screening channels will be required. The primary issue associated with implementation of 
improvements at the headworks is phasing of the new screens. Ultimately, two additional 
screens capable of handling 10 mgd of flow each would provide the required capacity. One of 
these screens could be located in the existing channel served by the bar screen, with a third 
channel constructed to the north of the existing fine screen channel. By constructing the new 
channel first, the City maximizes the firm screening capacity, and also establishes the final 
footprint of the headworks building. Replacing the existing rotary fine screen with a 10 mgd 
fine screen would be the last phase of capacity expansion. Although Table 5-5 assumes that the 
capacity of the existing bar screen is 8 mgd, it is reasonable to assume that close to 10 mgd of 
flow could be passed by the existing bar screen during a peak flow event, providing adequate 
firm capacity at ultimate buildout. However, if a fine screen was out of service during a peak 
flow event, debris would pass through the headworks and could produce identiflables in the 
biosolids. Wilsonville should explore landfilling options in the future to provide a temporary 
disposal option in this scenario. If this is not acceptable, Wilsonville could replace the existing 
bar screen with another fine screen, shown in Table 5-5. A cost saving alternative to this 
approach would be to replace the existing bar screen with a bar screen with a smaller opening 
size. 

In addition to increasing screening capacity, a redundant screenings washer/compactor unit 
should be added. The unit currently being installed has a capacity of 150 cu.ft./hr. This capacity 
is more than adequate to serve the plant through ultimate build-out. 

Table 5-5: Required Fad/hUes for Heao'works Expansion 

Expansion Mditional Equipment Finn Capacity Total Capacity Capital Cost 

4.0 mgd expansion • 	New fine screen; 10 mgd 12 mgd (including 22 mgd (including $ 1,782,000 

capadty (all exisng existing bar screen) exisfing bar screen) 
equipment remains in place) 

Redundant Washer Monster  

7.0 mgd expansion • 	Replace existing fine screen 18 mgd (induding 20 mgd (including $ 795,000 

with new fine screen; 10 bar screen) bar screen) 

mgd capacity  

7.0 mgd expansion • 	Replace bar screen with 20 nigd 30 mgd $ 720,000 

(optional) new fine screen; 10 mgd 
capadty  

As Table 5-5 shows, the ultimate firm capacity is lower than the projected peak hour capacity at 
ultimate build-out. Since it is not a regulatory requirement that firm screening capacity be 
provided for peak hour flows, this is assumed to be adequate as long as it is acceptable to plant 

Chapter 5- PJtematives Analysis 	 Wilsonville Wastewater Facility Plan 
November 4, 2002 	 Pa9e 57 



DRAFT 

operations staff. The maximum day projected flow at build-out is 14 mgd, so the headworks' 
firm capacity more than meets maximum day flows. If, as flows approach build-out projections, 
the City desires to provide firm screening capacity of 20 mgd, the existing channel can be 
modified to provide additional hydraulic capacity, and the existing screen could be replaced with 
a 10 mgd screen. 

Preliminary Recommendations 

As indicated in Table 5-5, it is recommended that a redundant fine screen and washer monster 
be added in the near-term. Assuming the third fine screen can be retrofit in the existing bar 
screen channel, these near-term improvements will define the footprint required for ultimate 
enclosure of the headworks processes. When the near-term improvements are made, the 
headworks should be enclosed and all foul air treated in the biofilter being constructed in the 
2002 Wilsonville WWTP Odor Control Improvements project. 

Modifications to the influent flow split structure will be needed to direct flow to the three 
screenings channels. A new influent flow split structure will be constructed using mechanized 
slide gates for flow control. 

A grit pump and classifier could be added for automatic or manual removal of grit that collects 
upstream of the fine screen. However, with a redundant fine screen on line, flow could be 
diverted to the new screen and grit removed manually as part of the plant's routine maintenance. 
Under normal operation, grit that builds up above the invert of the fine screen should be 
scoured out by theinfluent flow, therefore it is not likely that grit accumulation will affect the 
hydraulics of flow through the headworks. It is not recommended that any mechanical changes 
be incorporated to address grit removal upstream of the fine screen. 

Finally, the site master plan should allow space for some type of future grit removal, should this 
technology be required due to operational issues or performance of downstream processes. 
With the site constraints at the facility, grit removal would likely be added through primary 
sludge degritting rather than through another liquid stream process downstream of the fine 
drum screens. 

Primary Treatment Alternatives 

Design Criteria 

Primary clarifiers are typically designed to provide overflow rates not to exceed 1,000 gpd/sf 
under maximum-month dry-weather conditions, and 2,500 gpd/sf under peak hour conditions. 
Plant staff desire that the maximum-month dry-weather condition be met with the largest unit 

out of service; peak hour conditions can be met with all units in service 1 . Based on these design 
criteria and projected flows, Table 5-6 shows the required primary clarifier surface area. 

Table 5-8. Pririiary CYar/f/er Des/gi, cr//er/a 

1 EPA and state criteria require only that, "with the largest flow capacity unit Out of service, the remaining units 
shall have a design flow capacity of at least 50 percent of the total design flow to that unit operation". (EPA-430-
99-74-001) 

Chapter 5- Mematives Analysis 	 Fi) 	 Wdsonvile Wastewater Fadrity Ran 
November 4, 2002 	 Page 5-8 



Condition 4.0 mgd ADWF 7.0 mgd ADWF 

Design Flows, mgd  

Maximum Month Dry-Weather 4.26 7.46 

Peak Hour 11.87 20.78 

Total Square Feet of Surface Area Required  

Maximum Month Dry-Weather 4,263 7430 

Peak Hour 4,750 8,312 

Alternatives Considered 

The following alternatives were considered for detailed analysis: 

• Alternative 1: No modifications to existing clariflers; add new circular clarifiers 

• Alternative 2: Retrofit existing tanks to serve as clarifiers only; add new circular clarifiers 

• Alternative 3: High-rate sedimentation 

Alternative 1—No Modifications to Existing Primaty Clarifiers 

The existing clariflers have a total surface area of 2,771 sf. As Table 5-7 shows, constructing one 
new clarifier initially meets the peak hour overflow rate criteria, but it does not meet the City's 
redundancy criteria of treating the maximum-month flows at the design overflow rate (1,000 
gpm/sf) with one unit out of service. Two new clariflers would need to be constructed initially, 
with a third new clarifier added prior to build-out 

Chapter 5— Alternatives Analysis 	 HR 
November 4, 2002 

d 

Wilsonville Wastewater Faality Plan 
Page 5-9 



DRAFT 

Table 5-7. Priniary Clarifier Design Criteria; AlternaUve / 

arameter 4.0 mgd 7.0 mgd 

xisting darifier area, sf 2,771 2771 

dditional area at MMDWF, sf 1,492 4,689 

dditional area at PH, sf 1,979 5,541 

rea (sf )per clarifier, new (60' diameter) 2,827 2,827 

ddftiona1 clariflers at MMDWF 0.53 166 

dditional dariflers at PH 0.70 1.96 

o. of new clariflers built 1 2 

otal SF 5,598 8,426 

VAID WFgpd/sf(largest out ofseivice) 4285 7500 

verfiow rate (gpdlsf) at peak hour (all in service) 2,121 2,466 

ssu 	giduiidant c/an f/s AIRfom 	num MOW& co,,d,tons: 

xisting clarifier area, sf 2,771 2,771 

otal no. of new clariflers buift 2 3 

tew SF 5,655 8,482 

otal SF 8,426 11,253 

urn SF 5,598 8,426 

)verflow rate (gpd/sf) at MMDWF (firm) 761 885 

)vertlow rate (gpdlsf) at peak hour (total) 1,409 1,847 

Based on 1,000 gpd/sf maximum overflow rate 

Based on 2,500 gpd/sf maximum overflow rate 

Facilities Required/Key Design Information 
Based on Table 5-7, the following facilities are required for Alternative 1: 

Table 5-8. Facilities Required; AlternatIve / 

Rem Unit New Facilities at 4.0 Total New 
F acilities at 7.0 mgd ADWF mgd ADWF 

Primary darillers Number/diameter 2 @ 60 ft 3 @60 ft 

Primary sludge pumps Number/gpm 2 @ 50 3 @50 

Primary scum pumps Number/gpm 2 @ 10 1 	3 @ 10 

New clariflers were sized at 60-ft diameter to allow for reasonable phasing and provide the total 

surface area required at ultimate build-out. A flow split structure upstream of the clariflers 

would be required to balance flows between the existing smailer clariflers and the new larger 

clarifiers. 

Alternative 2—Retrofit Existing Primary Clarifiers 

This alternative requires the demolition of the walls between the existing aerobic digesters and 
primary clarifiers, and retrofitting the basins with new mechanisms and associated improvements 
to serve as primary clariflers only. This would greatly increase the surface area of the existing 

Chapter 5 	MIYSS 	 MlsonviIle Wastewater Facility Plan 
November 4, 2002 	 Page5-10 



DRAFT 

primary clarifiers (to 5,153 sf/clarifier), and require the construction of new digesters. Proposed 
modifications are shown in Figure 5-1. 

Design and redundancy criteria are the same as listed for Alternative 1. The total surface area 
required based on these criteria is given in Table 5-9. Required surface area is given in terms of 
nominal design conditions of 4.0 and 7.0 mgd average dry weather flow. 

Table 5-9. Primary Clarifier Design Criteria; AlternatIve 2 

Design Flows 4.0 mgd 7.0 mgd 

Additional Square Feet of Surface Area Required  

Maximum Month Dry Weather' 0 2,307 

Peak Houe 0 0 

Number of Additional 80'diameter Clarifiers Required  

Maximum Month' 0 0.5 

Peak Hour2  0 0 

Based on 1,000 gpdlsf maximum overflow rate 

Based on 2,500 gpdlsf maximum overflow rate 

For planning purposes, it is assumed that new primary clarifier will be 80 feet in diameter. These 
would be comparable in size to the retrofitted existing clarifiers (82-foot diameter). 

Construction of new digestion facilities would be required before the demolition of 
clarifier/digester walls. This alternative would work effectively with the transition to anaerobic 
digestion, discussed later in this chapter 

Facilities Required/Key Design Information 
Table 5-10 shows the size and quantity of equipment required to meet design criteria at average 
[...]
by base-loading the conventional primary clarifiers and diverting peak flow to the high rate 
sedimentation. 

Option B. High rate sedimentation could be provided for all plant flow, allowing the City to 
abandon the existing clariflers. 

Facilities Required/Key Design Information 
Table 5-11 shows the size and capacity of process units required for nominal average design 
flows of 4.0 and 7.0 mgd for options A and B. The table assumes that two trains of Actiflo® are 
installed. 

Chapter 5— Aemaves Ma'sis 	 WsonIIe Wastewater Facy Plan 
November 4, 2002 	 Page 5-13 

-J 



XNAM 

Table 5-il. Faculties RequIred, Alternative .IA and .IB 

item Unit 
New Facilities at 40 	I 

mgtl ADWF 
New Facilities at 7.0 

mgd ADWF 

Option 3A 

Injection Tank Number - 1 @ 10.1'x7'x14' 

Maturation Tank Number - 1 @ 14.1x15'x14 

Settling Tank Number - 1@ 15'x15'x14' 

Mixers Number/hp - 2 @ 5  

Sand Recirculation Pump Number/hp - I @ 25 

Scraper Motor Number/hp L -  1 @ 1.5 

Option 3B 

Injection Tank Number 1 @ 10.1'x7x14 1 @ 10.1'x7'x14 

Maturation Tank Number 1 @ 14.1'x15'x14' I @ 14.1'x15'x14' 

Settling Tank Number 1@ 15'x157x14 1@ 15x15'x14 

Mixers Number/hp 2 @ 5 2 @ 5  

Sand Redrculation Pump Number/hp 1 @ 25 1 @ 25 

Scraper Motor Number/hp 1 @ 1.5 1 @ 1.5 

Comparison of Alternatives 

Table 5-12 summarizes the advantages and disadvantages of the primary treatment alternatives. 

Table 542. Comparison of Priniary Treatm ent Alternatives 

Nmary Treatment Alternative Advantages Disadvantages 

Alt 1: Use Existing Clariflers, Md New • 	Continues with current technology • 	Least compact - requires most 

Circular Clarifiers overall area on site 

Alt 2- Expand Existing Clariflers, Add • 	Continues with current technology • 	Somewhat difficult 

New Circular Clariflers implementation 
Requires demolition of digesters 

AU 3A Expand Existing Clariflers, Add • 	Cost competitive with Alt 2 with much smaller • 	Two process trains with different 

New High-Rate Process footprint (500 sf vs. 5000 sf) technologies 
Greatest flexibility • 	Requires demolition of digesters 

Alt 38: Remove Existing Clariflers, Add • 	Extremely compact • 	Most difficult implementation 

New High-Rate Process • 	Requires demolition of digesterS 

Table 5-13 summarizes the costs of the primary treatment alternatives. A table with detailed 

cost information is included in the appendix. 

Chapter 5- Pjteniatives Analysis 
November 4, 2002 

HR Wilsonville Wastewater Faallty Plan 
Page 5-14 



Table 5-13. Summary Cost ComparIson of Pr//nary Treatijient Alternatives 
(Costs In $1, aODs/ 

Alternative 1- Continue Alternative 2-Retrofit Alternative 3A-. Retrofit 4 Alternative 3B - High Rate 
Existing Clariflers Existing Clariflers High-Rate Clarification Clarification Only 

4.0 rngd 7.0 mgd 4.0 mgd 7.0 mgd 4.0 mgd 7.0 mgd 4.0 mgd 7.0 mgd 

Total Capital Cost $2,968 $1,484 $3,275 $2,575 $3,155 $4,445 $4,446 $4,087 

Annual O&M Cost $9 $19 $12 $20 $12 $68 $112 $201 

Present Worth $2,744 $891 $3,028 $1,546 $2,917 $2,669 $4,111 $2,454 
Capital Cost 
Total Present Worth $3,986 $4,970 $6,635 $10,405 
Cost 

Preliminary Recommendations 

The alternatives are ranked with respect to the evaluation criteria on Figure 5-1, shown on the 
following page. Most of the alternatives are comparable with respect to the evaluation criteria, 
but two overriding factors drive the overall scoring: 

• Difficulty of locating additional primary clariflers to augment the existing clarifiers in the 
existing configuration, and 

• Cost of completely converting to ballasted flocculation, due to the high annual chemical 
costs. 

Based on the evaluation criteria, alternatives 2 and 3A are equally attractive for providing future 
primary clarification. For the initial plant expansion to an ADWF capacity of 4 mgd, these 
alternatives are identical. Therefore, the preliminary recommendation is to retrofit the existing 
clarifier/digesters to serve as conventional primary clariflers. Modifications to the clariflers 
should also include new stainless steel mechanisms and new covers for odor control. For site 
planning purposes, a third conventional primary clarifier will be assumed to be added for 
ultimate build-out. However, because additional primary clarifier capacity will not be required 
until after 2015, the decision of what type of technology to use can be deferred until a later date. 

Modifications to the existing primary clariflers need to address the problem of weirs in the north 
primary clarifier becoming submerged at high flows. A flow restriction in primary effluent 
pipeline is the cause of the problem. 

Chapter 5- Alternatives Analysis 	 I-iI) 	 Wilsonville Wastewater Faality Plan 

I 	November 4,2002 	 Page 5-15 

-j 



Figure 5-1. Primary Treatment Alternatives Preliminary Evaluation 

Fvd,nitinn 

Criteria 	 7 	V/ 	'V / 	- (1J7 _c77 Comments 

Regulatory 
Compliance • • S • 
Operations! 
Technology • 
Implementation 

Alternatives Involving demolition 
will be most difficult to implement 

Community! 
Environmental 

Compatibility Witi 
Site (I) • Alternatives involving high-rate 

sedimentation have a smaller 
footprint 

Cost 

Alternatives involving high-rate 
sedimentation have the highest 
cost 

Total 

Worse 	 Better 

oe• 

Secondary Treatment Alternatives 

Design Criteria 

This section evaluates secondary process capacity with respect to effluent permit compliance. 
Design flows to the secondary treatment process for the nominal 4 mgd and 7 mgd expansions 
are shown in Table 5-14. 

Chapter 5- Aiternatives Analysis 	 IiiI( 	Wilsonville Wastewater Faality Plan 
November 4,2002 	 Page 5-16 



DRAFT 

Table 5-Il. Design Flows for Secondary 
Treat/n en! Alternatives 

4.0 mgd 7.0 mgd 

ADWF 4.0 7.0 

MMDWF 4.3 7.4 

MWDWF 4.5 7.9 

MDDWF 5.3 9.2 

AWWF 4.9 8.5 

MMWWF 5.6 9.8 

MWWWF 6.6 11.5 

MDWWF 7.9 13.9 

Typically the conventional activated sludge process is limited by biological loading, oxygen 
supply, or maximum solids loading rate to the secondary clarifier. For other processes such as 
the membrane bioreactor (MER) or biological aerated filter (BAF), the maximum flux rate and 
hydraulic loading may be the limiting factor. These elements are discussed in further detail in 
the following section. 

Existing Facilities 

The performance of the existing system was simulated using a BioWin biological process model. 
The aeration basin capacity is primarily a function of the oxygen uptake rate, which is reflected 
in the mixed liquor suspended solids (MESS) concentration. The capacity also depends on the 
unaerated basin volume (which could serve as a selector and/or denitirification zone), and the 
target effluent ammonia concentration. Figures 5-2 through 5-4 below show the capacity per 
aeration basin under different scenarios, assuming a maximum MLSS concentration of 3,500 
mg/L. The results can be summarized as follows: 

• With BOD removal only and an anoxic selector, each aeration basin has a capacity of 
approximately 2.7 mgd (Figure 5-2), and effluent ammonia is approximately 19 mg/L. 

• With nitrification only and no selector, each aeration basin has a capacity of approximately 
1.6 mgd (Figure 5-3). Under this operating scenario, the effluent ammonia is just over 2 
mg/L 

• With nitrification and 25 percent of the basin volume used for a selector or for 
denitrification, each aeration basin has a capacity of approximately 1.5 mgd (Figure 5-4). 
Under this operating scenario, effluent ammonia increases to approximately 1.5 mglL. 

Chapter 5—Alternatives Malysis 	 IUR 	Wdsonvilie Wastewater Facility Plan 
November 4, 2002 	 Page 5-17 



7000 	=========. 	 ====== 	 21 

__________________ _________________________ I 
Flow [MGD] 

• MLSS 0 Effluent Ammonia 

Figure 5-2: Aeration basIn capacity when operated for SOD renioval only, 
wi/h anoxic selector 

12000 0.40 

: I 
Flow [MCD] 

• MLSS 0 Effluent Ammonia 

Figure 5-1. Aeration basin capacity when operated for nIfrificalion, 
no selector. 

Chapter 5— 44itematives MatySS 	 h -1 	Wdsonville Wastewater Facility Plan 

November 4, 2002 	
Page 5-18 



	

14000 	 - 7 

	

12000 	 • 6 

	

010000 	 . 5 

:°:: 

	

0 
	

0 

0 	 1 	• 2 	 3 	 4 
	

5 	 6 

Flow Per Train EMGDI 

•MLSS 0 Effluent Amonia 

Figure 5-4. Aeration basin capacIty wben operated for nitrifica I/on 
with 25 percent of/he basin volume as an anoxic selector 

These simulations are based on a return activated sludge (RAS) recycle rate of 50 percent, and 
typical influent ammonia concentrations. Assuming future anaerobically-digested solids 
dewatering, the ammonia load from dewatering centrate typically equates to 15 to 20 percent of 
the influent ammonia load. The analysis assumes that centrate will be stored and returned to the 
process flow during off-peak hours so that the maximum ammonia load to the secondary 
treatment process is not increased. 

The capacity of each complete treatment train (aeration basin and secondary clarifier) is 
determined not only by the aeration basin performance but also by the solids loading on the 
secondary darifier. Literature recommendations for design solids loads in secondary clarifiers 
range from 21 lbs/sf/d to 29 lbs/sf/d with a peak of 48 lbs/sf/d. Figure 5-5 shows the aeration 
basin flow as a function of MLSS concentration and secondary clarifier loading rate. At a MLSS 
concentration. of 3,500 mg/L, a secondary clarifier loading of 25 lb/sf/day, and a RAS recycle 
rate of 50 percent, each secondary clarifier is rated at approximately 2.2 mgd. Not including 
RAS recycle, this flow results in an overflow rate of 570 gpd/sf, which is less than a typical 
design criteria of 600 gpd/sf at average day flow. Therefore, the aeration basins will control 
capacity when in the nitrification mode of operation. Alternately, if nitrification is not required, 
the secondary clarifiers are the controlling component of the system. 

Chapter 5— Aitematives Analysis 
November 4, 2002 

HR Mlsonville Wastewater Fadrity Plan 
Page 5-19 



*1I2I 

40 

3  2.4MGD 

6-0  

J 1 ;  

1500 2000 	2500 	3000 	3500 	4000 	4500 

Aeration Basin MLSS [mg/L] 

Figure 5-5 Relationskio between ML SS, design secondar, clarifier soilds load 
and aeration basin capacity. 

Alternatives Considered 

Three alternatives were considered for expansion of the secondary treatment process: 

• Additional conventional activated sludge/secondary clarifier trains 

• Addition of membrane bioreactors (MBR) with no secondary clariflers 

• Addition of biological aerated filters (BAF) with no secondary clarifiers 

Alterria tive 1— Conventional Activated Sludge 

This alternative involves continued use of the type of technology currently in place at the plant. 
The analysis of the existing system capacity was extrapolated to determine the number of 
treatment trains required for the nominal design average dry weather flows of 4 and 7 mgd. 
Figure 5-6 shows the number of basins required for BOD removal oniy, nitrification only, or 
nitrification and partial denitrification including a 25 percent anoxic zone. The anoxic zone 
would select against the growth of filamentous bacteria, as well as providing additional alkalinity 
to maintain a stable culture of nitrifing organisms. Some supplemental alkalinity addition 
(typically provided in the form of hydrated lime) may be required, depending on the level of 
influent alkalinity typically observed after the new water treatment plant has reached stable 
operation. 

Chapter 5— Aitematives Matysis 	 hR 	- 	Wilsonville Wastewater Fadtity Ptan 

November 4, 2002 	 Page 5-20 



5 basins required for nitnlication 
with selector at 7 mgd ADWF 

3 basins required for nitrification 
with selector at 4 mgd ADWF 

3 basins required for 
nitriScation only at 4 

I 	 mgdADWF 

i 

93 

Total Design Capacity [MGD] 

—+- BOD Only 0 Nitrifucation 	N with Selector or N/DN 

FIgure 5-6: Aeration basin capacity vs. ML SS and Effluent Ammonia. 

As Figure 5-6 shows, assuming nitrificauon is required, a third aeration basin/secondary clarifier 
train is needed to treat an equivalent ADWF of 4 mgd, with two additional trains required to 
meet ultimate build-out flow and loading projections. If nitrification were not required, the 
three aeration basins originally planned in the 1995 Facilities Plan would be sufficient through 
build-out, although additional secondary clarifier capacity would be required. 

If 25 percent of the basin volume is operated in an anoxic mode, the projected effluent ammonia 
from the treatment process is approximately 15 mg/L. If a lower ammonia limit is imposed in 
the future, additional aeration capacity would be required. This could be achieved by providing 
additional basin volume, or reducing the selector volume and relying entirely on chemical 
addition to supply the necessary alkalinity. 

Facilities Required/Key Design Information 

Based on Figure 5-6, in order to continue operation with nitrification and an anoxic selector, the 
following facilities are required. Anoxic recycle pumps will be provided for, the two existing 
aeration basins and for the new basins. Sizing for anoxic recycle pumps is based on a recycle 
flowrate of 200 percent. 

Table 5-15. Facilities Required; Alternative I 

Item U 
New Facilities at 4.0 

mgd ADWF 
New Facilities at 
7.0 mgd ADWF 

Aeration Basins Number/volume 1 @0.79 MG 2 @0.79 MG 

Secondary Clariflers Number/diameter 1 @70 ft 2 @70 ft 

RAS pumps Number/gprn 1 @ 1000 2 @ 1000 

Anoxic Recycle pumps Number/gpm 3 @ 2100 2 @ 2100 

Blower/RAS Building sf 1 @3300 

5 

C 

l3 

0 

E 

Zi 

olJ 
0 

5 basins required for 
t-  nitrification only at 7 

mgd ADWF 

.L.. 3 basins required for 
BOD removal only 
at 7 mgd ADWF 

Chapter 5- Mematives Analysis 	 FDR 	Wilsonville Wastewater Facility Plan 
November 4,2002 	 Page 5-21 



Alternative 2— Membrane 13ioreactors 

The membrane bioreactor (MBR) treatment process is a suspended growth process in which 
effluent is drawn through hollow-fiber membranes immersed in an aerated tank. Clarified 
secondary effluent is withdrawn by applying a slight vacuum to the membrane. A conventional 
aeration basin provides the process air requirements and system operation for BOD removal, 
nitrification, deintrificaiton, or biological phosphorus removal. Return activated sludge (RAS) is 
returned from the membrane tank to the head end of the aeration basin as in conventional 
activated sludge. Since the limitation on solids loading to a secondary clarifier is removed, 
MBRs can be operated at higher mixed liquor suspended solids concentrations provided a 
reasonable oxygen uptake rate is maintained. Solids retention times (SRTs) in MBR basins 
typically range from 10-20 days, with mixed liquor suspended solids concentrations as high as 
10,000 mg/L. MBRs are sensitive to high fluctuations in flow and loading. 

The membrane modules used in MBRs can be mounted in the aeration basin or in a separate 
tank. For Wilsonville's facility, it is assumed that the membranes would be mounted in the 
existing aeration basins, or in new basins of similar configuration. 

The following design criteria were used to determine the potential capacity of the existing 
aeration basins operated in MBR mode: 

Design MLSS: 
	 12,000 mg/L 

Design Oxygen Update Rate (OUR): 100 mg/L/h 

Max OUR: 	 150 mg/L/h 

Max Hydraulic Capacity: 	 1.2 x secondary treatment capacity 

Design SRT: 	 15 days 

Figures 5-7 through 5-10 show the maximum capacity of the existing aeration basins retrofitted 
as MBR basins under different configurations. Figure 5-7 shows that a fully aerated basin 
retrofitted as a MBR could process 4.4 mgd of flow without exceeding the maximum MLSS 
concentration of 12,000 mg/L, producing effluent with ammonia concentrations under 0.3 
mg/L. Figure 5-8 shows that the design capacity is only 4.2 mgd based on OUR criteria. 
Therefore, the capacity of the MBR basins is determined by OUR design criteria. 

If 25 percent of the basin volume is reserved as an anoxic zone, the treatment capacity of the 
[...]
consistent with the hydraulic loading rate so the system can be more cost effective. The BAF 
process is a very high rate and compact was tewater treatment process, however it is sensitive to 
high fluctuation sin flow and loading. 

The BAF is a separate stage process, requiring separate units for BOD removal, nitrification, and 
denitrification. Typical design criteria are as follows: 

Chapter 5- PJtemabves Malysis 	 FDR 	Wdsonville Wastewater Facility Plan 
November 4, 2002 	 Page 5-25 



DRAFT 

BOD loading: 	 320 - 400 lbs BOD/1000 ft3 /day 

Ammonia loading: 	160— 200 lbs NH 3/1000 ft3/d 

While performance is sensitive to flow and load variations, under stable conditions, a single-
stage BAF system can produce effluent TSS and BOD concentrations of 30 mg/L. A two-stage 
nitrifying installation can reliably produce effluent ammonia concentration of less than 0.5 
mg/L. In order to accomplish denitrification, a third stage most likely would be necessary. No 
secondary clarification is necessary. 

Since the BAF units are operated in upflow mode, feed pumping is required. Backwash storage 
is also required 

Facilities Required/Key Design Information 
Based on the design criteria in the previous section, and assuming that the two existing 
treatment trains remain in operation, the volume requirements at build-out are 27,800 ft 3  for 

BOD removal only, and 55,600 ft3  for two-stage nitrification. An additional 14,400 ft 3  of media 

would be required to achieve denitrification. Using the BIOFOR® BAF height of 17 ft and the 
width of the existing aeration basin (20 ft), the required BAF footprint for different operating 
scenarios are: 

• BOD removal only: 	 20 ft x 90 ft 

• Nitrification: 	 20 ftx 170 ft 

• Nitrification/Denitrification: 	20 ft x 205 ft 

If all future secondary treatment capacity is provided with BAFs, the footprint requirement is 
roughly equivalent to that of a third aeration basin. It is assumed that the BAF basin will be 
constructed to the east of the existing basins in two phases of expansion. The existing activated 
sludge trains will be maintained for flow equalization, minimizing fluctuations in flow and 
loading to the BAF units. Facility requirements for Alternative 3 are shown in Table 5-17. 

Table 5- IZ Facilities Required; AlternaUve! 

item Unit New Facilities at 
4.0 mgd ADWF 

New Faalilies at 
7.0 mgd ADWF 

BAF feed pumping1 rngd 2.0 8.0 

BAF volume installed 1000 cf 17 42.5 

BAFUnits #,sfarea 3(500 7 @ 500  

BAF backwash volume Gal/day 50000 125,000 

Anoxic Recyde Pumps Number/gpm 2 § 2100 0 

1.Assurnes flow to BAF units is limited to 200% of ADWF, with excess treated by existing conventional activated sludge 
trains. 

Biological phosphorous removal is not possible with the BAF. Therefore, a chemical feed 
system would be required for permit compliance. This could negate the benefit of eliminating a 
third secondary clarifier with the BAF units, since it would require adding a chemical clarifier. 

Chapter 5— Aitematives Analysts 	 LDR 	\Mlsonvife Wastewater Facility Plan 
November 4, 2002 	 Page 5-26 



DRAFT 

Comparison of Alternatives 

Table 5-18 summarizes the advantages and disadvantages of the secondary treatment 
alternatives. 

Table 5-18. Comparison of Secondary Treatment Alternatives 

Primary Treatment Mvantages Disadvantages 
Alternative 

Alt 1: Conventional • 	Least complex, most proven treatment • 	Largest footprint requirement 
Activated Sludge process • 	Requires tertiary treatment 

• 	Familiar to operations staff 

• 	Can achieve multiple goals (nitrification, 
denitrillcation/ alkalinity recovery, phosphorus 
removal) in one process  

Alt 2: Membrane • 	Produces highest quality effluent • 	Limited full-scale operation 
Bioreactors • 	Eliminates need for secondary clariflers (in • 	Most US installations are less than 1 mgd 

MBR trains) • 	Requires maintaining one conventional 
• 	Can provide Class IV reuse water from MBR aeration train for flow and load equalization 

trains • 	Sensitive to flow fluctuations 
• 	Removal of TSS positively impacts UV • 	Tertiary treatment still required to produce 

performance 
Class IV reuse from conventional activated 

• 	Can achieve multiple goals (nitrillcation, sludge train 
denitriflcationl alkalinity recovery, phosphorus 
removal) in one process 

• 	Smallest footprint requirement  

All 3: Biological • 	Small footprint requirement • 	Requires separate stage treatment for BOD 
Aerated Filters • 	Small module size eases construction staging 

and ammonia removal. 

• 	Highest effluent BODITSS concentrations 

• 	Requires maintaining conventional aeration 
trains for flow and load equalization 

• 	Produces very dilute sludge 

• 	High backwash volumes 

• 	Requires tertiary treatment 

Table 5-19 compares the costs of the three alternatives. Alternative 2 is shown with a 
significantly higher annual O&M cost due to the cost of periodic membrane replacements. As 
operational experience with MBRs grows and costs continue to decrease, these O&M costs may 
decrease in the future. 

Table 5-19. Summary Cost Comparison of Secondary Treatnient Alternatives 
(Costs in '(f, 800s) 

Alternative 1—Activated 
Sludge  

Mernative2—MBR Alternative 3—BAF 

4.0 mgd 7.0 mgd 4.0 rngd 7.0 mgd 4.0 mgd 7.0 mgd 

Total Capital Cost $9,669 $24,195 $7,207 $22,450 $10,865 $15,539 

Annual O&M Cost $30 $60 $ 24 $ 449 $84 $123 

Present WorthCapital Cost 1 	$8,939 $14,531 $6,664 $13,484 1 	$10,045 $9,333 

Total Present Worth Cost 1  $24,586 $26,488 1 	$21,888 

Chapter 5— Altematves Analysis 
November 4, 2002 

HIR Wilsonvifle Wastewater Faalrty Plan 
Page 5-27 



Preliminary Recommendations 

The alternatives are ranked with respect to the evaluation criteria on Figure 5-11 below. 

j 

Evaluation 
Criteria 	 Comments  

Regulatory 
Compliance • 
Operationsf 
Technology 

Either MBR or BAF option requires 
operating two types of treatment 

Both are also emerging processes. 
technologies in the United States. 

Implementation • _ 
MBR could require construction of a 
clarifier that is not ultimately needed. 

Community/ 
Environmental 

MBR produces a cleaner effluent; easie 
to implement reuse. BAF potentially has 
lowest water quality. 

Compatibility With 
Site • • Conventional secondary treatment is 

not suited for buildout on this site. 

Cost 

Total 

Worse 	 Better 

oc• 

Figure 5-11. Secondary Treatment Alternatives Preliminary Evaluation 

Due to site constraints, it would be difficult for the City to continue to use conventional 
activated sludge through ultimate build-out without sacrificing other processing needs (such as 
solids processing and storage). Although both the initial capital and long-term operating costs of 
MBRs exceed the BAFs, it is recommended that the City plan to move toward MBR secondary 
treatment in the future. This technology produces the highest quality effluent of any secondary 
treatment process, and continued advances in technology make the process easier to operate and 
maintain. 

Input from the City will be required to determine whether it is appropriate to convert an existing 
activated sludge basin to an MBR basin in the near-term, or whether a new conventional 

Chapter 5- Alternatives Analysis 	 f DR 	Wilsonvifle Wastewater Fadlity Plan 

Novernber4, 2002 	 Page 5-28 



DRAFT 

activated sludge train will be added to achieve the additional capacity required for a 4 mgd 
ADWF. 

Tertiary Treatment Alternatives 

Design Criteria 

Tertiary treatment options were evaluated with respect to the ability to meet two goals: 

• Meet projected effluent quality requirements for discharge to the Willamette through 
ultimate build-out. 

• Produce Class IV reuse water 

Criteria for meeting these goals are described below. 

Water Quality-Based Criteria 

Unless membrane filtration is provided as part of the secondary treatment system, tertiary 
treatment will be required to reliably produce effluent of the quality required based on Table 4-4. 
Ultimately, the plant must produce effluent BOD and suspended solids of 3 mg/L during the 
summer and 7 mg/L during the winter. 

If dewatering is implemented in the future, removing solids returned from the dewatering 
centrate is a primary concern. In this situation, it would be desirable to have the ability to 
chemically treat the secondary effluent, providing enhanced flocculation for removal of colloidal 
solids in tertiary treatment. 

Tertiary treatment must accommodate the following flows at nominal average dry weather 
influent flow of 4 and 7 mgd: 

Table 5-20. Design Plows for TertIary Treatment 

4mgd 7mgd 

AOWF 4.0 7.0 

MDDWF 5.3 9.3 

AWWF 4.8 8.4 

MDWWF 7.9 13.9 

PH 11.9 20.8 

Reuse-Based Criteria 

Currently, Oregon regulations for Class IV reuse water specify that disinfection, clarification, 
coagulation, and filtration are required. The Oregon Department of Environmental Quality 
(DEQ) has indicated that membrane filtration with disinfection would be an acceptable 
alternative as long as turbidity and E. Coli limits are met. If chemical coagulation is provided to 
address dewatering centrate (as described above), three of the four tertiary treatment alternatives 
would provide Class IV reuse water. Although the effluent from MBR basins would meet the 
Class IV reuse standards, blended effluent from MBR basins and a conventional activated sludge 
basin would not. 

Chapter 5.- Atemafives Malysis 	 Wdsonville Wastewater Faality Plan 
November 4, 2002 	 Page 5-29 



DRAFT 

Alternatives Considered 

The following alternatives were evaluated in detail: 

• Alternative 1: Improved sand filtration 

Alternative 2: Fuzzy Filters® 

• Alternative 3: Actiflo® 

• Alternative 4: No filters 

Alternatives 1, 2, and 3 involve providing tertiary treatment as a separate step in the treatment 
process. Alternative 4 involves demolishing existing filters and relying on a membrane 
bioreactor (MBR) to provide effluent polishing for permit compliance. 

Alterna tive 1—Improved sand flitta don 

This alternative involves constructing dual media filters to augment the capacity of the existing 
filters. The existing traveling bridge (automatically backwashed) filters have a 12-inch single-
media layer of sand. While this design minimizes the downtime for backwashing, the filters 
cannot be loaded at a very high rate. Dual-media filters are similar to single-media filters, but 
typically the entire unit is backwashed at once. Loading rates of 6 gallons per minute per square 
foot (gpm/sf) are possible with proper design and operation. Table 5-21 shows the design 
criteria for dual-media sand filtration. 

Table 5-21. Design Cr/lena for Dual-Media Fillers. 

Condition Design Filtration Rate 

Average Day Dry Weather 3 gprnlsf 

Peak Hour Wet Weather 6 gpmlsf 

Coagulant addition and flocculation would be desirable to remove solids in the centrate return 
and to provide added protection in the event of a plant upset. Coagulant addition would be 
required to produce Class IV reuse water. Dual media filtration would also require the most 
monitoring and operator attention to meet reuse standards of any of the filtration alternatives. 

Given the large number of filters required at build-out, redundancy does not drive the design. 
Average day dry weather capacity drives the design. 

Facilities Required/Key Design Information 
Table 5-22 presents the required facilities for dual-media filtration at ADWF flows of 4.0 and 7.0 
mgd. This analysis assumes that the existing filters will remain single-media, thus 7 filters (three 
existing sand filters and four new dual media filters) would be operated for ultimate build-out 
conditions. Retrofitting the existing filters to a dual-media system would eliminate the need to 
construct a seventh filter at build-out. Retrofitting the existing filters would allow the City to 
save the footprint and possibly the tanks associated with the existing filters, but substantial 
modifications to the existing filter would be required. 

Chapter 5— Aitemaves Analysis 	 IFi]i 	 Wdsonville Wastewater Faolity Plan 
November 4, 2002 	 Page 5-30 



Table 5-22. Facilities Required for Dual-Media Filtration. 

Item Unit 
New Facilities at 4.0 

mgd ADWF 
New Facilities at 7.0 

mgd ADWF 

Duameda filters Number/sf 2 @ 396 each 2 @396 each 

Backwash pumps Numberlgpm 2 @ 5,000 1 @5,000 
Backwash water storage Volume 100,000 gal - 

Alternative 2— Fuzzy ,  Filters® 

Fuzzy Filters® are similar to conventional sand filters except for two significant differences: 
high-porosity media, and the ability to adjust the filtration rate by compressing the media. Fuzzy 
Filters® are capable of filtration rates up to 30 gpm per square foot (sf), and with chemical 
coagulation are capable of producing Class IV reuse quality water. They are backwashed in the 
same manner and at a similar rate as conventional sand filters. 

Fuzzy Filters® are commercially available from Schreiber in sizes of 4 sf to 64 sf. Filters can be 
designed to operate in upflow or downflow mode. Typically, the media is compressed during 
active filtration. During backwash, the media is decompressed and allowed to move freely to 
scour solids that have accumulated on the filter media. After backwash, the media is 
compressed again and operated in filtration mode for a few minutes to flush the system. During 
backwash and flushing, effluent is typically recycled to the aeration basins for treatment. All 
three parts of the cycle are usually operated in upflow mode. Figure 5-12 shows the three cycles. 

Figure 5-12. Fuzzy filter filtration cycle (courtesy of Scbreiber website). 

Chapter 5— Aemafives Analysis 	 Wulsonlle Wastewater Facility Plan 
November 4, 2002 	 Page 5-31 



i11 

Design criteria for Fuzzy Filters® are shown in Table 5-23. These criteria are recommended by 
the manufacturer, and are similar to those observed during a recent pilot study by King County, 
WA. 

Table 5-23. Design Criteria for Fuzzy Fu/ters'. 

Condition Design Fittration Rate 

Max. Day Dry Weather 20 gpm/sf 

Max. Day Wet Weather 30 gpmlsf 

Facilities Required/Key Design Information 
Table 5-24 presents the required equipment for this system, assuming the existing sand filters 
remain in place. Typically, pumps can be used for both filtration and backwash modes. If the 
filters are not operated in an upflow mode, pumps will only be required for backwashing. 

If the existing filters are decommissioned and all filtration provided by the Fuzzy Filters®, four 
filters would be required at 4 mgd ADWF, with three additional filters provided to reach the 7 
mgd ADWF (seven filters total at build-out). 

Table 5-21. Faculties Required for Fuzzy F//Ira lion. 

item Unit 
New Facilities at 
4.0 mgd ADWF 

New FaciTities at 
7.0 mgd ADWF 

Fuzzy fitters Number/sf 3 @49  each' 2 @ 49 each' 

lnfiuentibackwash pumps Number/gpm 3 @ 2,400 2 @ 2400 

Filtered water storage Volume 5,000 gal 5,000 gal 

1. Increase number of fitters 104 at 4 mgd and 3 at 7 mgd if existing sand 
filters are decommissioned. 

As with Alternative 2, coagulant addition would be preferable from a water quality standpoint to 
provide enhanced solids removal in the filters, and would be required to produce Class IV reuse 
water. 

Alternative 3— Actiflo® 

The Actiflo® processes uses microsand to flocculate solids in the primary influent. The 
Actiflo® process produced excellent results. The manufacturer recommends fine screening (3 
mm slot openings or finer) and grit removal upstream of the process. For Wilsonville, no 
additional treatment would be required prior to Actiflo®. Typically, polymer and/or coagulant 
are added to enhance flocculation and settling of raw sewage particles. 

The Actiflo® process was considered for primary treatment, and is also well suited for tertiary 
treatment. Polymer and coagulant addition are required to enhance flocculation and settling of 
raw sewage particles. This process is approved by Oregon DEQ for producing Class IV reuse 
water as well. 

The following is a summary of the recommended design criteria for the Actiflo® process, which 
will be used for planning purposes: 

• Injection Tank Detention Time = 1 minute 

• Maturation tank detention time = 4 minutes 
• Settling tank overflow rate = 40 gpm/sf (57,600 gpd/sf) 

Chapter 5— Aftematves Analysis 	 Wilsonville Wastewater Faulty Plan 
November 4, 2002 	 Page 5-32 



DRAFT 

Facilities Required/Key Design Information 

Table 5-25 shows the size and capacity of process units required for nominal average design 
flows of 4.0 and 7.0 mgd. The table assumes one train of Actiflo® would be required at build-
out. Existing filters would be operated at capacity, and Actiflo® would treat flows beyond 
existing capacity. 

Table 5-25. Facilities Required for ActifloO Tertiary Treatnient. 

Item U it 
New Facilities at 4.0 

mgd ADWF 
New Facilities at 7.0 

mgd ADWF 

Injection Tank Number 1 @ 8.l'x8.l'x15 - 

Maturation Tank Number 1 @ 15.7'x16.8'x15' - 

Settling Tank Number 1@ 16.8'x16.8'x15' - 

Mixers Number/hp 2 @ 5 - 

Sand Recirc. Pump Number/hp 2 @ 25 - 

Scraper Motor Number/hp 1 @ 1.5 - 

Alternative 4—No filters 

This alternative would be coupled with a membrane bioreactor (MBR) system for secondary 
treatment. With the high quality effluent produced by an tv[BR, the blended effluent from the 
one activated sludge train and two IvIBR trains would meet the projected water quality standards 
necessary for discharge to the River. 

Currently, Oregon regulations for Class IV reuse water specify that disinfection, clarification, 
coagulation, and filtration are required. However, DEQ has indicated that membrane filtration 
with disinfection would be an acceptable alternative as long as turbidity and E. aililimits are 
met. Recently, DEQ approved the City of Ashland, Oregon's membrane filtration system for 
Class IV reuse water production. If the MBR secondary treatment option were implemented, 
additional discussion with DEQ would be necessary to determine whether filtration would be 
required for the effluent from the conventional activated sludge train, or whether the blended 
effluent from the conventional and MBR processes would be considered adequate to meet Class 
IV reuse standards. 

Comparison of Alternatives 

Table 5-26 summarizes the advantages and disadvantages of the tertiary treatment altematives. 

Chapter 5— Alternatives Analysis 	 HE 	Wdsonvilte Wastewater Facility Plan 
November 4, 2002 	 Page 5-33 



Table 5-26. Ao'vantages and Disadvantages of Te,-tiary Treatment Alternatives. 

Fittration Alternative Mvantages Disadvantages 

Alt 1: Improved Sand • 	Conventional technology • 	Large footprint - requires largest area of 4 alternatives 
Filtration I • 	Cannot produce Class IV reuse water without additional 

facilities (coagulant feed, flocculation) 

Alt 2: Keep existing sand • 	Small footprint e 	Relatively expensive 
filters, add Fuzzy Filters® • 	Similar to conventional technology • 	Requires pumping 

• 	Greatest flexibility (largest number • 	May require coagulation and flocculation to produce 
of units, adjustable filtration rate) Class IV reuse water 

Alt 3: Keep existing sand • 	Relatively small footprint • 	Relatively expensive 
filters, add Actiflo® • 	Requires chemical addition 

Alt 4: 	No filters • 	Extremely compact - smallest • 	May not be implemented with initial treatment plant 
footprint of 4 alternatives expansion 

Coagulation/filtration will be required for effluent from 
conventional activated sludge train if Class VI reuse is 
desired 

Table 5-27 summarizes the costs of the alternatives. 

Table 5-27 Sumniary Cost Comparison of Tertiary Treatment Alternatives 

Alternative I Improved Alternative 2- Sand Alternative 3- Sand Alternative 4- MBR 
Sand Filtration Filters! Fuzzy Filters FilterslActiflo Filters 1  

4.0 mgd 7.0 mgd 4.0 mgd 7.0 mgd 4.0 mgd 7.0 mgd 4.0 mgd 7.0 mgd 

TotalCapital Cost $1,817 $1,155 $2,694 $1,415 $2,851 $0 $0 $0 

Annual O&M Cost $9 $14 $17 $ 29 $30 $91 $0 $0 